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TPAHEKCAMOBA KHCJIOTA ATETAH 0,5r/5 mJ1, po34usH I8t in'exuii

Byzb acka, yBaKHO NPOYHTANTE WO IHCTPYKUIO Nepe]l BAKOPHCTAHHAM UbOrO Npenapary, OCKIJTbKH
BOHA MIiCTUTB iHOPMALLILO, LILO € BAXUIMBOKO /UIA Bac.

. 36epiraiire Lei TMCTOK. MOKIIHBO, BaM JI0BEAETHCSH NPOYMTATH HOrO Lile pas.
. SIKILO y Bac € iHwi 3anuTaHHA, MOCTaBTe iif CBOEMY Jikapesi abo dhapmaueBTOBI.
. Lleit npenapar npusHavennii ocooucto Bam. He nasaiire usoro Hikomy iHmomy. Lle moxe OyTH

WKIZUTHBO U1 IHIIMX, HABITh AKILO CHMITOMH IX 3aXBOPIOBaHHS IIEHTHYH] BAILIAM.

. SIK1o BY BimuyBacte Gy ab-aKi 100iuHi ed)eKTH. NOroBOPITH MPO LE 3i CBOIM nikapeM abo

dapmaniesTom. Lle Takok crocyeThes Gyab-akUX HeOaKaHHX edeKTiB, SKi He 3a3Ha4eHi B Ui IHCTPYKILIT.

Jueiteca po3ain 4.
Lo micTHTb LIeH OykneT?

1. 11lo tTake TPAHEKCAMOBA KHUCJIOTA ATETAH 0,5r/5 mi1, po34sH ans IH'EKLIH | B AKHUX
BUNaaKax uei ii BHKOPUCTOBYIOTH

2. 1o noTpi6Ho 3naTH nepen 3actocysannam TPAHEKCAMOBOI KUCJIOTH ATETAH 0,5r/5 ma,
pO34MHY JUlst iH'eKUii?

3. Sk Bukopuctoysatt TPAHEKCAMOBY KHCJIOTY ATETAH 0,5r/5 ma, posuus ans iH'eKLii.
4. SIki MoxHBI NOOIuHI edeKTH.

5. Sk 36epiratu TPAHEKCAMOBY KHUCJIOTY ATETAH 0,5r/5 M, po3uuH s iH'eKLLii?

6. BmicT ynakoBkH Ta iHwa inpopmanis.

1. 11O TAKE TPAHEKCAMOBA KHCJIOTA A'ETAH 0,5r/5 mn, pozunn juis in'exuii [ B AKUX
BUIMAJIKAX I BAKOPUCTOBYIOTL?

dapmaKOTepaneBTHUHHIA KJIac: aHTHIeHpipariuHi 3aco0H - aHTH(IGPHHOMNITHKY - KOZL ATX: B02AAO2.

TPAHEKCAMOBA KUCJIOTA ATETAH 0,51/5 mi1, po34nH /18 iH'€KLiH MICTHTb TPaHEKCaMOBY
KHMCJIOTY, IKa HAJIEKHTB 10 FPYITH JIIKapchKHX 3ac00iB, AKI HA3HBAIOTHCA
aHTHreMOpariuHMMH/aHTHHIOPUHONITHYHIMH 3ac00aMM, aHIHOBHUMH (aLuIaMH.

TepanepTH4HI NOKa3aHHs

TPAHEKCAMOBA KUCJIOTA ATETAH 0,5r/5 M, po3uuH s iH'eK1ili 3CTOCOBYIOTH IOPOCTHM i
AITAM BiZl OTHOFO POKY JUIs NPO(iIaKTHKH Ta JIIKyBaHHA KPOBOTEYi, 1110 BAHHKAE B PE3YJIbTATI MPOLIECY,
L0 MPHUTHiYYye 3ropTaHHs KPORi i Ha3uBaeTbes GiOpHHOMIZOM.

KoHKpeTHi noka3aHHs BKJIIOYaloTh

. PACHI MicAuHi a00 KPOBOTEUY 11032 MEKAMH HOPMATTbHOTO MEHCTPYaIbHOTO LIMKITY Y KIHOK,
. LLTYHKOBO-KHILIKOBI KPOBOTEUI.
. reMoparidHi CTaHH CeHOBMITYCKaHHA MMic/Is onepaltii Ha nepeamMixyposiit 3ano3i abo onepauii 3

YPaKeHHSM CEHOBHBIIHHUX LLIAXIB,

. Xipypris Byxa i Hoca. ropsio abo 3yom,
. orepauis Ha cepui, rpyAHiii KIiTHHI, yepereHi ab0 KIHOUHX CTATEBUX OpraHax,
. KPOBOTEUY MiC/s NiKyBaHHSA iHUIMM NPenapaToM, NPU3HAYEeHHM IS PO3YHHEHHS TPOMOIB.

#
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INEPE/1I BHKOPUCTAHHSM TPAHEKCAMOBOI KHCJIOTH ATETAH 0,5r/5 mu,

po3unuy ans in'exuii?

Hikonu e ukopuctosyiite TPAHEKCAMOBY KMCJIOTY ATETAH 0,5r/5 w1, po3uns s i ekuik:

SKLO Y BAC afepris (MiABMILEHA Yy T/IMBICTb) 10 TPAHEKCAMOBOT KHCI0TH 200 Oyab-AKOro 3
iHLIMX IHIPeiCHTIB LLOTO JiKAPCLKOro 3acoly, 3a3HaYEHOro y po3aii 6,

SIKILO BM 3apa3 CTPKIAETE B/l 3aXBOPIOBAHHS, ke MOKe CNPHUHHUTH YTBOPEHHS TPOMOIB,
AKILO BH CTPAXKIAETE HA CTaH, AKMI HA3MBACTBCA (KOAryJIoNaTis CNoXKHUBAYay, MPH AKOMY
MiIIKIPHO 3rOpTAETLCH KPOB,

AKILO Yy Bac € npobieMH 3 HUPKaMH,

AKIIO y BAC B aHAMHe31 Oy Cy/1oMH.

Uepes pU3HK PO3BHTKY HaOpsKY MO3KY Ta Cy/J0M IHTpaTeKasibHi, BHYTPiLIHBOLLTYHOUKOB iH’€KLil, a
TAKOk BHYTPILIHLOMO3KOBI arnutikawii npoTHnokasaHi.

SIKLLO BH lyMa€Te, 1110 B 3HAXOJMTECS B OJIHOMY 3 LUAX BUNAJKIB, a00 SKIIO y Bac € CyMHIBH, NOBIAOMTE
npo ue nikaps, nepw Hix npuiimaty TPAHEKCAMOBY KMCJIOTY ATETAH 0,5r/5 ma, posuns s
iH'EKLiH.

[lonepekeHHs Ta 3anobiKHi 3aX0u

HeobxiaHo CyBOpO AOTPHMYBATHCh NIOKa3aHb i PEXKHMY NpHioMy:

BHyTpilHb0BeHH] iH'€KUiT ¢TIl pOOHTH TykKe MOBLILHO.

TpaHekcaMOBY KUCJIOTY HE CITiZl BBOAMTH BHYTPILIHBOM 43080, AKILO Oyab-siKe 3
BHILIE3a3HAYEHOTO CTOCYEThCs Bac, noBifoMTe ¢BOro Jikaps, o6 BiH BUPILIMB, Y4l
TPAHEKCAMOBA KUCJIOTA ATETAH 0,5r/S m, po3usH 08 iH'€KIIH NiAXOAWTh came BaMm:
AKIIO BH JIIKY€ETECh Bijl MiCAAMNONOroBol KpoBoTeyi i3 3acTocyBaHHAMH 103 Olnbiue 2 r. Tomy
sactocyanus TPAHEKCAMOBOI KUCJIOTU ATETAH 0,5r/5 M, posunHy Ans iH'exuii y
po3ax Ginbiue 2 r ¢ 3aCTOCOBYBATH 3 00EPEKHICTIO.

MNOBIIOMJIAIOCH MPO BUMNAAKH YPaKeHHA HUPOK,

IH €KL MOXKE BUKJIMKATH OOCTPYKILIiIO CEHOBHBIAHMX LIIAXIB,

SIKIILO Y BaC € PU3HK YTBOpeHHs TpoMmOy,

Ko y Bac Gyna kpos y ceui, TPAHEKCAMOBA KHUCJIOTA ATETAH 0,5r/5 ma, po3uus is
iH'EKLII MOYKE NPU3BECTH [0 AHCEMIHOBAHOTO BHYTPIlIHBOCYIMHHOTO 3rOPTaHHA KPOBi.
TPAHEKCAMOBA KHUCJIOTA ATETAH 0,51/5 M1, pO34MH [UIA iH'€KLIIH MOXE Bam HE
MiAATH, 33 BUHATKOM BHMIIA/IKIB, KOJIM Y BAC CH/IbHA TOCTPA KPOBOTEYA i aHaITi3 KPOBRi MOKAa3aB Ha
Ha/IMipHE 3ropTaHHs KpoBi abo KpoBOTeuy, 110 BPaKac BCE BECh BaLll OPraHi3M,

AKLLO y Bac Bynu cyaomu, Bam He ciia Bukopuctosysath TPAHEKCAMOBY KUCJTIOTY
ATETAH 0,5r/5 mn, po3unn ans iv'ekuiid. Bam nikap noBUHEH BUKOPHCTOBYBATH HAWHMKUY
MOKJTHBY /103y, 11100 YHUKHYTH BHHHKHEHHS NPoLeCy, IO MPUTHIYYe 3ropTaHHA KPoBi i
Ha3uBacTbeA (PIGPHHOMIZOM.

npu Tpusanomy jikyBanii TPAHEKCAMOBOIO KHUCJIOTOKO ATETAH 0,5r/5 mi, poz4nHoM
JU1s1 iH'EKLIIA CTijl 3BEPHYTH YBary Ha MOXJIHBI MOPYLIEHHS CIPHIHATTA KONBOPIB, i, MPH
HeoOXIIHOCTI NPHIHHHKTE 3aCTOCYBaHHA Mpenapary.

Perynapsi odpraibmosnoriysi oryiaan (00CTexKeHH 04eii i, 30KpeMa, roCTPOTH 30py Ta
CMPUIHSATTS KOMLOPIB, OYHOrO HA Ta MOJIs 30py) MOKA3aHi NPH NOCTIHHOMY Ta TPUBAIOMY
3acTocyBaHHi posunny s in’ekuiit TPAHEKCAMOBOI KUCJIOTH ATETAH 0,5r/5 ma,
AKLIO CIIOCTEePIralThes NaToNnoriyti odranbMooriuti 3MiHH, 0coOIHBO 1110 CTOCYEThCA
3aXBOPIOBaHb CITKIBKH OKa, Ball JIikap MOBHHEH NPUIAHATH PillIEHHA, 11O BAPTO came BaM
3aCTOCOBYBATH PO3YMH JUIA iH’ €KL TPAHEKCAMOBOI KMCJIOTH ATETAH 0,5r/5 mn Ha
NOCTIHIA OCHOBI.

Inwi nikapeeki 3acobu Ta TPAHEKCAMOBA KUCJIOTA AT'ETAH 0,5r/5 M, po3urH Uis iH'eKLii




[NosigomTe cBoro nikapa a6o (apmalieBra, AKLIO BH NPHIHMAcTe, HELLOAABHO NPUHMaH abo moskere
npuitvatn Gyab-aKi iHwi nikapebki npenapary. Lle moxyTs OyTH NiKapehKi npenaparu, sKi
BIINTYCKAIOTHCA O3 pelienTa, BiTaMiHu, Miepany, gitotepanesTnyni npoiykry ado xap4oBi 106aBKku.

Bu noeusHi 060B’ 43K0BO NOBIIOMUTH JiKaps, AKIIO BH MpHiAMacTe:

e iHwi nikapebKi npenapaty, SKi MOKYTb CIIPUATH 3rOPTAHHIO KPOBI, AKi HA3HBAKOTHCA
aHTH(IOPHHOMITHKAMH,

e JiKapchKi Mpenapary, 1o NepeLKoKaloTh YTBOPEHHIO TPOMOIB, K HA3HBAIOTHCA
TPOMOOIITHKAMH,

e OpajibHl KOHTPALENTHBH.

BariTHicTs 1 rofyBaHHS rpyIO

SIKII0 BH BariTHI a0 rOAyeTe rPyULIO, AyMAETe, 110 MOJKETE 3aBariTHiTH a0 niaHyeTe 3aBariTHITH,
3BEPHITLCA 32 MOPAZIOIO /10 Aikaps abo dapManeBTa, nepil Hik NPUAMATH LeH npenapar.

TpaHekcaMoBa KHCII0TA BUALTAETCA 3 TPYAHHM MosiokoM. Tomy 3acTocyBanHs TPAHEKCAMOBOI
KUCJIOTU ATETAH 0,5r/5 mu1, po3unHy /uist iH'eKLlii y nepiojl rofyBaHHs rpyulio He
PEKOMEH/TYEThCA.

KepyBauns aBTomMo0i/ieM Ta BAKOPHCTAHHA MEXaHi3MiB

JlocaiukeHb 100 3AATHOCTI KepyBaTH aBTOTPAHCNIOPTOM Ta MPALIOBATH 3 IHIIMMH MEXaHI3MaMH He
NPOBOANIOCK.

3. SIK BAKOPUCTOBYBATH TPAHEKCAMOBY KUCJIOTY AT'ETAH 0,5r/S ma, po3unu ans
in'exnii?

3aBsKaM BUKOPHCTOBYIITE LiCi Npernapar Tak, AK BKa3aHo B Uil iHcTpykuil abo 3a BkasiBkoio nikaps. ¥
pa3i CyMHiBiB POKOHCY/IbTYHTECS 3 JTiKapeMm.

JosyBanns

TPAHEKCAMOBY KUCJIOTY AT'ETAH 0,5r/5 mu1, po3uuH Ui iH'ekilii BaMm Oy/ie BBEIEHO LLIAXOM
NOBiIBHOT iH’ €Kil y BeHy. Baw jlikap BUpilMTh, SKa 4032 MiZIXOAMTH JUTA BAC i CKUILKH 4acy BaM
notpiGHO Ti npuitMaTH.

[ ATETAH — HAMBAXJIMBILLI JIIKH [ Ne npoekra 20 _023 01

160X380MM i3 kogoM apTHKYJ1a
Po3mipu: mm= 160%380
Texet: Tino = 8 wr

3amiHioe Ta
CKAacoBYE J1i10:
AAG/IPA1GF

Kop: **** Bepcis Konsopu
Iponykuis: TPAHEKCAMOBA KHUCJIOTA 0,5r/5 mn Ininiann: RK — YOPHHUH
Kpaina: ®panuis PICTURAL PP

Tpek-Homep: Bepcii — natu?
TRANEXAMICACID 500MG_5MG_5SML_SOLINJ_PIL- | 1-04.01.21 - 9:55 | Konbopu,

3aCTOCOCYBaHi B
TeXHilli

PO3PI3

[Tianucano 21.01.2021 poky Kpucrunoto Jlasap

Ocoba, 1o nianycana TeXHiuHy
JIOKYMEHTAlLi10

IToeHe iM’5:

HE BKa3aHO

Hara
[Tianuc

Oco0a, 1o i€ 3a JOBIpeHICTIO

[Morwe im’s: Po3a Xenig
HE BKA3aHO

Jlata

Ilignuc /noanucano/

IIpocTaBneHo eneKTpoOHHHH

Hrxam

Jlata

QOcoba, 110 ai€ Big
indbopmauiitnoro Biaainy
[Tosxe im’a: Kopinn Micaiico

HE BKA3aHO

TTianuc /noanucano/

B~




nijnuc Posu Xendi in
25.01.2021
10:43:59 +01:00

[TpocTaBJieHO ENEKTPOHHHH
nianue Kopind Micaiico Hrxam
Bix 25.01.2021

09:08:33 +01:00




3acTocyBanHs y AiTei

Skio TPAHEKCAMOBA KHUCJIOTA ATETAH 0,5r/5 ma, po34uH A iH'eK1iH, NpU3HAYACTBCS AITAM
BiZl OJHOTO POKY, 103a Oy/ie 3a/ieKaTH BiJl Bark AMTHHH. Baw nikap BUPILLIMTB, 5K 1032 NiIXOAMTE I
JMTHHH Ta CKi/IbKM Yacy BOHA NOBUHHA 3aCTOCOBYBATH JIiKapChKMit npemnapar.

3acToCyBaHHA y JITHIX TIOAEH
3HIKYBATH 103y HE NOTPIOHO, 33 BUHATKOM BHMA/IKIB 10BE1eHOT HHPKOBOT HEIOCTATHOCTI.
3acTOCYBaHHA Y NALECHTIB 3 HAPKOBOKO HEOCTATHICTIO

Skuwo y Bac € npobieMu 3 HUPKaMHK, 1032 TPAHEKCAMOBOI KHCJI0TH Oy/le 3MeHllIeHa BIAMOBIAHO 110
pesy/IbTaTiB aHanizy KpoBi (piBeHb CHPOBATKOBOrO KPeaTHHIHY).

3acTocyBaHHA y MALIEHTIB 3 NEYiHKOBOIO HEOCTATHICTIO

3MeHIIEeHHS 103K He NMOTPiGHO.

Cnoci0 1 wnsx BBeICHHS

TPAHEKCAMOBA KUCJIOTA ATETAH 0,5r/5 M, po3umH uis iH'eKUi# BBOAWUTH MOBIJILHO Y BEHY.
TPAHEKCAMOBY KUCJIOTY ATETAH 0,5r/5 ma, po3ums Ais in'eKuiil He MOXKHA BBOJMTH B M’43.

11106 BiKpHTH amITy/1y: MillHO TPHMAJiTe aMITyJ1y, 3aXONiTh FOJIOBKY aAMITYJTH MiK BEJMKHM i BKa3iBHUM
NATBLAMH, NOTIM HATHCHITH Ha Hel.

Slkuio 81 oTpumany Ginbiue TPAHEKCAMOBOI KUCJIOTU ATETAH 0,5r/5 M, po34uHy uis
iH'€KLIiH, HIK CIT:

SK110 BH OTpUMAIH GinbIlle PeKOMEHI0BAHOT 103U TPAHEKCAMOBOI KUCJIOTH AT'ETAH 0,5r/5
MI1, PO3UMHY JUISl iH'€KLLiH, Y BAC MOKE COCTEPIraTHCA THMHACOBE 3HIKEHHS apTepianbHOro THCKY.

Heraiino 3BepHiTbCs 110 Jikaps abo dapmauesTa.

SIKILO y BAC BHHMKIIH JIO/IATKOBI 3aNHTAHHS LO/I0 3aCTOCYBAHHA 1bOTO MPENapary, 3BepHiThCs JI0 CBOTO
nikaps abo ¢apmauesra.

4. SIKI MOKJIUBI ITOBIYHI EQEKTH?

Sk i BCi AikapebKi 3aco0u, el mpenapat Moxke BUKIMKaTH noOivHi eekTH, X04a BOHH BUHHKAIOTb HE y
BCIX.

TToGiyni edexTu, Npo AKi NOBIAOMIISIOCS NPH 3aCTOCYBAHHI TPAHEKCAMOBOI KMCJIOTHU ATETAH
0,5r/5 mn, po3umHy s iH'€KLLIH

[pwu 3actocysanni TPAHEKCAMOBOT KMCJIOTU ATETAH 0,51/5 w11, posunty ana in'exuii
criocrepiranies Taki nobiuni edexTu:

Yacto (moske BpaxkaTh 10 1 3 10 ocib)

- BIUIHB Ha LUTYHOK i KHIIEYHHMK: HyA0Ta, O/t0BaHHs, Aiapes
HeuacTo (moze Bpakatu Bia 1 10 10 3 1000 oci6)

- BIUTMB Ha LIKipY: BUCHNAHHA

YacToTa HeBitoMa (He MOYKHA OLIIHUTH 32 HAABHUMH JAHHMH)

- MOraHe CaMONOYYTTH 3 FiNOTeH3iel0 (HU3bKKIE apTepiaibHUi THCK), OCOGAMBO AKIIO iH’€KUiA BBOAHTBLCS
3aHaATO LBUAKO,

- 3TVLIEHHS KPOBI, e
CE=



- BIJIUB HA HEPBOBY CHUCTEMY: CYIOMH,
- BIUIMB Ha 3ip: NOpYLUEHHs 30py, 30KpeMa po311ajl KOMIPHOTo CrIpHIHHATTS,

- BI/IMB HA IMYHHY CHCTEMY: anepriusi peakuii. Bu sMokeTe po3ni3HaTH iX, 30Kpema, 3a NpHilamMu Ta/abo
NOYEPBOHIHHAM Ha LIKIPi, KPONUB'SHKM, PAanTOBOro HaOpsAKy 00/IHYUS Ta LMY, 1O MOKE CIPHYHHHTH
YTPYAHCHHS AMXaHHs (aHTOHEBPOTHYHHI HAGPSAK), panToBOro AMCKOMQOPTY 31 3HAUHUM MALAIHHAM
apTepiajibHOro TUCKY (aHadiIaKTHYHUI WOK). ).

- BIUIHB Ha IIKIpPYy: BUCHNAHHA KOPHYHEBUX ab0 (iONETOBHX TIAM, AKi MOKYTh SATHLIMTH 3MiHY KO/ILOPY
Ha wkipi (ikcoBaHa nmirMeHTOBaHA EPHTEMA),

- PanToBO BHHUKIIN MPOOIEMH 3 HHPKAMH.
3asea npo nobiuHi edexTH

Y pasi noseu Gynb-skux noGiunux edekris 3BepHiTHCA 10 Nikapa abo dpapmauesra. Lle Takox
crocyeTbest Oyab-akuX nobiuHux edekTis, He 3a3HA4EHUX Y Uil iHCTPYKLIT. Bu Takox MokeTe
NoBiAOMIATH Npo nobiuni edexTH GesnocepeHbO Yepe3 HALlIOHATLHY CHCTeMy 3BiTHOCTI: HauionansHe
areHTcTBO 3 0€3MeYHOCTI JiKapchKUX Mpenaparis Ta npoayKTie 3n0pos’s (ANSM) ta Mepexy
perioHa/IbHUX LEHTPIB hapMakoHarsmLy.

BeG-caiit: www.signalement-sante.gouv.fr

TTosinomnsiouu Npo noGiuni edekTH, BU Aonomaracte Haaati Giblie iHpopmauii npo Oesnexy
npenapary.

5. IK 3BEPI'ATHA TPAHEKCAMOBY KHCJIOTY AT'ETAH 0,5r/5 mu, po3uuny s in'exuiii?
3GepiraiiTe Lei npenapar y HeAOCTYNHOMY s AiTeH MicLi.

He BuKOpHCTOBYI#iTE Liei npenapar micis 3aKiHYeHHs TepMiHy NPHAATHOCTI, 3a3HAY€HOT0 HA 30BHIlLIHIiH
YNaKoBLIi.

Ile#t nikapebkuii 3acid He norpedye ocoOIMBUX 3aX0AiB Oe3neku.
[Ticnsa BiAKPUTTSA: NPOAYKT HEOOXIHO BUKOPHCTATH HEraiHo.

He BuknpaiiTe nikapcpKi npenapary y CTidHi BOAH 4k nobyToBi BiAXoaH. 3anuTaliTe cBoro (apmanesra,
K YTHJII3yBaTH JIIKapChKi npernaparti, ski Bu Oiiblue He BukopucTosyere. Lli 3aXoam A0MoMOKyTh
3aXHCTHTH HABKOJIHILIHE CEPEJOBHIIIE.

6. BMICT YITAKOBKH TA THIIA IHOPOPMAIILA

1o micthts TPAHEKCAMOBA KHCJIOTA ATETAH 0,5r/5 mu, po3unH Ans iH'ekiii
Jitoua pevoBuHa:

TPAHEKCAMOBA KHCJIOTA

Ha onny ammysy po3uuHy ans iH’exuiii o6’ emom 5 M.

1 M1 po3unHy ans iH’ekuii Micturs 100 Mr TpaHeKcaMOBOT KHCJIOTH.

IHIIMM KOMINOHEHTOM €:

Bona ans in'exiiid.

o rake TPAHEKCAMOBA KHCJIOTA ATETAH 0,5r/5 mu1, po3unn aas in'ekuiii Ta Bmicr
ynakomcn

[Ipenapar Bunyckaerbes y opmi poszunny s in’ekuiii B ammynax no 5 mi.




KopobGka 3 10 ¢nakonamu

Baacnuk/Onepartop pecerpauiiinoro nocsinuenns JiKapeLKoro 3acoby
JlaGoparopis ATETAH

1, pro Anekcanap @neminr

69007 JIIOH — ®panuis

Bupobunk

TOB "MEJIOXIMLA"

Bynuus fAnery, 48,

IMpomucnosuii paiion Arioc Aganacioc,

4101 Arioc Adanacioc, JIIMACOJI — Kinp

Jlata 0cTaHHBOIO MeperaLy HLOro NOBiAOMICHHS — rpyaeHs 2020 poky.

Inme

Jeranbha inbopmattis npo ueii nikapebKuii 3aci6 aoctynua Ha seG-cairi ANSM (Ppanuis).
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OOOATOK IIIB

IHCTPYKLIA
Haaea npenapary
TPAHEKCAMOBA KUCJIOTA AFETTAH 0,5 r/5 Mn, po3uuH Ans iH'ekyin
TpaHekcamoBa kucnorta
MNepeamoea

ByAb nacka, yBaXHO NpoyYnTalTe LK IHCTPYKLIiIO Nepea BUKOPUCTAHHAM LbOro
npenapary, OCKiNbKW BOHa MiCTUTL BaXNUBY ANA Bac iHdopmauito.

o 3bepiraitte yeit nucTok. MoXnNUBO, Bam JOBEAETLCA NPOMUTATH Le LWe pas.

¢ HKwo y Bac € 4OAATKOBI 3anNnTaHHA, 3BEPHITLCA A0 Nikaps abo dapmauesTa.

e Lled npenapar 6yB npusHadeHuit Bam. He paBaitte Woro Hikomy iHwomy. Lle moxe
3aBAaTu iM WKoAM, HaBITb AKLLO iX CUMNTOMW XBOPOOM Taki X, AK y Bac.

¢ Y pasi nossu Byab-akux nobidHux edekTiB 3BepHITbCH 4O nikaps abo dapmauesra. Lle
TaKoX CTOCYeETbCA OyAab-Aknx HebaxaHnux edekTiB, He 3a3Ha4eHrMx y L HCTPYKLIi.
Ausitbca po3ain 4.

Lo MicTuTb uen Gykner?

1. Wo Take TPAHEKCAMOBA KUCITOTA ATETTAH 0,5 r/5 mMn, po3unH Ans iH'eKUif | B AKNX
BUNagkax BiH BUKOPWUCTOBYETbCA?

2. Wo tpeba 3Hatu nepw Hix Bukopuctosyesatn TPAHEKCAMOBY KUCINOTY AFETTAH 0,5
r/S Mn, po3YuH ANs iH'ekyin?

3. Ak 3actocosysat TPAHEKCAMOBY KUCINOTY ATETTAH 0,5 r/5 Mn, po3yvH ans

iH'ekyin?

Aki moxnuei noBiyHi ecdekTn?

Ak 36epiraty TPAHEKCAMOBY KUACIIOTY AFETTAH 0,5 r/5 M1, po3yuH Ans iH'eKwuii?

. BMicT ynakoBku Ta iHWa iHpopmaLis.

& o

1. LLO TAKE TPAHEKCAMOBA KUCINOTA ATETTAH 0,5 r/5 Mn, po3uuH ans iH'ekuin, |
414 4Oro BMKOPUCTOBYETBCA?

®apmakoTepanesTUYHWUIA KNac: aHTuremoparivHi 3acobu-aHtudibpuHonituku-kog ATC:
B02AA02.

TPAHEKCAMOBA KUCNOTA AFETTAH 05 r/5 mn, po3uuH AnNs iH'ekuil MIiCTUTb
TPaHeKCamMoBY KWCMOTY, siKa HanexuTb L0 rpynu nikapcekux 3acobiB, Aki HasuMBawTbCA
aHTMremMopariyHuMu/aHTUIBPUHONITUYHUMU/aMIHOKUCNOTaMMK.

MNoka3aHHA A0 3acTOCYBaHHA

TPAHEKCAMOBA KUCITOTA AIFETTAH 0,5 r/5 Mn, po3unH 4ns iH'eKUiil, BUKOPUCTOBYETLCA
y Aopocnux | AiTed Bi4 oAHOro poky ANA NpodinakTvki Ta NikyBaHHs KPOBOTEM, L0
BUMHUKaKTL Y pe3ynbTaTi Npouecy, SKWA NPUrHiMye 3ropTaHHsA KpPOBi, SKWA Ha3WBaETbCA
GibpuHonizom.

KOHKpPEeTHI NokasaHHs BKNYaoTh:

* PACHI MicAYHI ab0 KPOBOTEYA NO3a HOPMOK ANA XKIHOK,

e LUNYHKOBO-KULLKOBA KPOBOTENA,

* remoparivHi CTaHu CeYoBUNyCKaHHA Nicns onepawii Ha nepeaMixyposii 3anosi abo
onepauii 3 ypaxeHHAM CE4OBUBIAHWMX LUNKXIB,

* BYyXa, Hic, ropno abo cromaTonoriyHi onepadii,
KapaionorivHa, TopakansHa, abgomiHanbHa abo riiekonorivHa xipypris,



* KpoBOTeYa nicna nikyBaHHA iHWWM NpenapaTom AN PO34NHEHHS TpomOiB.

2. LUO TPEBA 3HATU NEPLU HIK BUKOPUCTOBYBATU TPAHEKCAMOBY KUCNOTY
ATETTAH 0,5 r/5 mn, po3uuH gns iH'ekuin?

Hikonu He Bukopuctoyitte TPAHEKCAMOBY KMCNOTY AFETTAH 0,5 r/5 Mn, po3uuH
ANA iH'ekyin:

* AKWO y Bac anepris (nigeuweHa YyTnueicTs) 4o TPaHeKcamoBOi KMCMoTu abo Gyab-Akux
IHLLKX IHrpeaieHTiB uboro npenapary, 3asHa4eHux y poaaini 6,

¢ AKWO Yy Bac 3apas € 3axBOPIOBAHHS, Sike MOXE CNPUYMHUTI YTBOPEHHS TPOMGis,

* AKWO BU CTPaXAAETe CTaHOM, AKUA HA3UBAETLCA «KOArynonarTisa CnoXueayay, npu AKOMy
TPOMBM YTBOPIOKTLCS B KPOBOHOCHUX CyAvHAaX Tina,

* AKUO y Bac € Nnpobnemu 3 HUpKamu,

* AKWO y Bac B aHamHesi bynu cygomu.

Hepes puank possunTky HaBpsiky Moaky Ta CyAOM NpoTUNOKa3aKi iHTpaTekansHi Ta
BHYTPILUHbOLWNYHOYKOBI iH €KL, @ TaKox BHYTPILLHLOMO3KOBI annikaLyii.

AKWo BK AymaeTe, Wo nepebyBacTe B OAHOMY 3 X BUNaakis, abo AKWO y Bac € CyMHiBu,
nosiaoMTe Mpo e nikaps, nepLu Hix npuitvatn TPAHEKCAMOBY KUCTOTY ATETTAH 0,5
r/5 MA, po34unH ANns iH'ekUiiA.

MonepepxeHHs Ta 3anobixHi 3axoam
HeobxiaHo cyBopo AoTpUMyBaTUCH NokasaHb Ta cnocoby 3acTocyBaHHA:

* BHyTpilHbOBEHHI iH'ekUil cnig BBOAUTY AYXe NOBiNbHO.
* TpaHeKkcamoBy KUCNOTY He cnia BBOANTY BHYTPILWHEOM'S30B0.

Akwo Byab-Ake 3 HABEAEGHOro HUXue CTOCYETbCA Bac, NosBigoMTe CBOro nikaps, Wob BiH mir
BUSHauUTK, Yu niaxoauts Bam TPAHEKCAMOBA KUCNOTA AFETTAH 0.5 r/5 M7, PO34YuH
ANsA iH'ekyin:

* AKLWO BU NIKyETECH BiA NICNANONOroBoi KPOBOTEYI: NOBIAOMAANOCS Nnpo BMnNaaku
YPaX€EHHA HUPOK Npu 3acTocyBaHHi 403 noHag 2 rpamu. TOMy 3acTOCYBaHHA pPO34uHYy
Ans in'ekuin TPAHEKCAMOBA KUCNOTA ATETTAH 0,5 r/6 mn y gosax noHag 2 r cnig
nposoauTH 3 oBepexHicTio,

* AKWo y Bac 6yna kpos y cevi, TPAHEKCAMOBA KUCNOTA AFETTAH 0.5 /5 M-,
PO3YMH ANA IH'EKUIA MOXE CNpUYMHUTH 06CTpyKUi CEeYOBUBIAHUX LLNSAXIB,

* AKUWO Yy BaC € PU3NK YyTBOPEHHS 3rycTKy KpoBi,

* #KWO y Bac € HagMipHe 3ropTaHHA Kposi abo KpoBoTeYa, WO BNAWBAE Ha BCE BaLLe Tino
(AMceMiHoBaHe BHYTpILWHLOCYAWHHE 3ropTaHHA kposi), TPAHEKCAMOBA KWCIOTA
ATETTAH 0,5 r/5 mn, posuvH Ans iH'eKUil MOXe BaMm He NiAIATA, SKWO y Bac He
CroCTepIraETbCA CUnbHa rocTpa KPoBOTeYa i aHanis KPOBi NMoKasaBs, IO aKTUBYETLCA
NPOLEC, AKMI NPUTHIYYE 3ropTaHHS KPOBI, KNI HA3MBAETLCS thibpuHonisom,

* #KWO Bu Bynu cxunbHi Ao cyfoM, Bam He cnig BBoauth TPAHEKCAMOBY KUCNOTY
ATETTAH 0,5 r/5 mn, posuuH gns iH'ekuii. Baw nikap NOBWMHEH BUKOPUCTOBYBATU
HaMHWKYY MOXNUBY 403y, WOG YHUKHYTM CyAOM Micns nikysaHHs TPAHEKCAMOBOIO
KUCNOTOK AFETTAH 0,5 r/5 mn, poaunH AnsA iH'ekuin,

* fAKWo BM nepebysaete Ha Tpueanomy nikyeaHHi TPAHEKCAMOBOK KUCNOTOK
ATETTAH 0,5 r/5 Mn, po3uuH gnsa iH'ekuii, CNif 3BEPHYTM yBary Ha MOXNWBI NOPYLIEHHS
KonipHoro 3opy Ta, 3a HeobxigHocrTi, niKkyBaHHA nepepsaTtu.

PerynapHi odranbmonoriyHi  ornsgu (Nepesipka 30py, BKMIOY@OMU rOCTPOTY 30pY,
KONIpHUA 3ip, OMHOro AHa, nons 30py TOLY0) NoKasaHi nNpu NOCTiAHOMY Ta TpuBanomy
3acrocysaHHi TPAHEKCAMOBOI KUCNOTU ATETTAH 0,5 /5 Mn, poaunHy ANs iH'ekwiil

*  FKWO cnocTepiraloTbCA NaToONOMYHI 0PTanbMOnNorivHi 3MiHW, 0cobnueo Npu HasBHOCTI
3aXBOpIOBaHb CITKIBKM Oka, nikap noBWMHEH NPOKOHCYNbTYBATUCA 3 (haxiBLEM Ans
BUPILUEHHA NWTaHHS Npo HeobXiaHicTs TpuBanoro 3acrocysaHHa TPAHEKCAMOBOI
KWCNOTU ATETTAH 0,5 r/5 Mn, po3unHY AN iH'ekyin
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y BawoMy ocobucTomy Bunagky.

AiTv Ta nignitkn
He 3acTocoByeTbCA.

IHWwi nikapcbki 3aco6u Ta TPAHEKCAMOBA KUCNIOTA AFETTAH 0,5 r/5 Mn, po3yuH
ANns iH'ekyin

MoBigomTe ceoro nikaps abo hapmaLesTa, AKWO 8K npuAMacTe, HeWoaaBHo NpuiMany abo
MOXeTe npuimaTi ByAb-sKi iHWI nikapceki 3acobu. Lle MOXyTb ByTn nikapceki 3acobu, siki
BignyckaoTbes 6e3 pelenTa, BiTaMiHuy, MiHepanu, giToTepaneBTUYHI NpoayKkT abo xap4osi
pobasku.

By noeuHHI ocobnueo nosigomuTu nikaps, sKLWWO BU NpuiMacTe:

* iHWI nikapcbki 3acobu, siki CAPUSIOTL 3ropTaHHIO KpOBI, Tak 3BaHi aHTUIBPUHONITUKK,

* nikapcbKi 3acobu, AKi NepeLUKOAXaTL YTBOPEHHIO TpombBiB, AKi Ha3MBaKTLCH
TpomBoniTukamu,

*  OpanbHi KOHTpaUenTUBK.

3actocyBaHHs TPAHEKCAMOBOI KWUCIIOTU ArETTAH 0,5 r/5 wmn, PO34YMHY ANA
iH'EKUIX 3 DKero Ta HanosAMMU

He 3acTrocoByeTbes.

BariTHicTk | roayBaHHs rpyaaio

Akwo Bu BaritHi abo rogyete FPYAAI0, AyMmaeTe, WO MoxeTe 3asariTHiTK abo nnaHyete
3aBariTHITK, 3BEPHITLCA 3a Nopaaok Ao nikaps abo apmalieBTa, nNepL Hix NPUAMaTIA L
npenapar.

TpaHekcamoBa KUCNOTa BUAINAETLCR 3 rpyAHUM  Monokom. Tomy 3acTocyBaHHsA
TPAHEKCAMOBOI KWUCNOTW ArETTAH 0,5 r/5 mn, posunHy Aans iH'ekuin y nepioa
rOAYBaHHA rpyanlo He peKOMeHAYETLCS,

KepyBaHHsi aBTOMOGineM Ta BUKOPUCTAHHA MeXaHi3MiB

AocniaxeHb WOAO 34aTHOCTI KepyBaTH aBTOTPAHCNOPTOM Ta MpPaukBaTH 3 iHWWMK

MexaHiaMamu He NPOBOAUNOCS.

TPAHEKCAMOBA KWUCITOTA AFETTAH 0,5 r/5 MI, PO3YMUH ANS iH'eKUiA MiCTUTL!

He sacTocosyeTbes.

3. 5IK 3ACTOCOBYBATU TPAHEKCAMOBY KUCINOTY AFETTAH 0,5 r/5 Mn, po3uuH
ANsA iH'ekyin?

3aBXau BUKOPUCTOBYIATE Leil Npenapart TOYHO TakK, AK BKasaHO B Uil iHCTPYyKUii abo 3a
BKa3iBKoI0 Nnikaps. Y pasi cymHisis MPOKOHCYNbTYATECS 3 Nnikapem.

gD.’i! BaHHA

TPAHEKCAMOBY KUCNOTY AFETTAH 0,5 r/5 MN, pO34unH ANA iH'ekuin, Bam Byae BBeaeHo
LWNAXOM MOBINbHOI iH'ekyil y BeHy. Baw nikap BMpiwwTb, sKka A03a nigxoauTb Ans Bac i
CKinbku Yacy Bam noTpibHo ii npuimaTy.

3acTocyBaHHA y giTeit

-~



Axwo TPAHEKCAMOBA KWUCNOTA ATFETTAH 05 r/5 mn, posunH Ans iH'ek_uiﬁ,
Npu3HaYaeTbCA AUTUHI BiA OAHOro poky, Ao3a Byae 3anexaTtu Big Barv AuTuHK, Baw nikap
BUPILLXTD, AKa A03a NIAXOAUTL ANA BALLOI AUTUHU | CKINbKK Yacy npuimMaTy.

3acTocyBaHHA y NiTHIX Nogen
3HxKyBaTH QO3Y HE NOTPIGHO, 3@ BMHATKOM BUNa/KiB A0BEAEHO! HUPKOBOI HEAOCTATHOCTI.
3acTocyBaHHA Yy NaUiEHTIB 3 HUPKOBOK HEAOCTAaTHICTHO

fkwo y Bac € npobnemu 3 HUpKamK, A03a TPaHeKkcamoBoi KucnoTu Byae 3MeHWeHa
BIANOBIAHO A0 pe3ynbTartie aHanisy KpoBi (piBEHb KPeaTUHIHY B CMPOBATL KPOBI).

3acTocyBaHHA Y NauicHTIB 3 Ne4iHKOBOK HEAOCTaTHICTIO
3MEHLUEHHA 403K He NoTPIGHO.

Cnocib i wnsax BBeaeHHs

TPAHEKCAMOBY KUCNOTY AFETTAH 0,5 /5 Mn, po34uH ANs iH'eKUi BBOAUTA NOBINbHO y
BEHY.

TPAHEKCAMOBY KUCNOTY AFETTAH 0,5 r/5 Mn, po3uuH ANS iH'eKUi He MOXHa BBOAWUTU
B M'A3.

Uo6 Bigkputn amnyny: MiuHo TpumaiiTe amnyny, 3axonite il 3a FOMOBKY MDK BENUKUM |
BKa3iBHUM NanbUsaMu, a NOTIM HATUCHITL Ha3aa.

Akwo Bu BUKOpUcTOBYeTe Ginbwe TPAHEKCAMOBOI KUCNIOTU AFETTAH 0,5 r/5 mn,
PO34YMHY ANA iH'eKUin, HiX cnig:

Akwo Bu oTpumanu binblwe pekomeHpoBaHoi aoau TPAHEKCAMOBOI KUCNOTU
AFETTAH 0,5 r/5 mn, posuMHy Ans iH'eKUil, y Bac MOXe CNOCTEepiraTUCA TUMYacose
SHWKEHHA apTepianbHOro TUCKY.

HeraiiHo 3sepHiTbcs go nikaps abo dhapmauesTa.

Alkwo Bu 3abynu Bukopuctatu TPAHEKCAMOBY KUCNOTY AFETTAH 0,5 /5 M,
PO34YMH ANs iH'eKUin:

He 3acTocoByeTbCS.

fikwo BU NpunuHUNK 3actocyBaHHa TPAHEKCAMOBOI KMCNOTWU ATETTAH 0,5 r/5
MI, PO3YUHY ANA iH'eKUin:

He 3acTocoByeTbes.

AKWo y Bac BUHMKNM [0AATKOBI 3anuTaHHA LLOAO 3acToCyBaHHA UbOro npenapary,
3BEPHITLCA A0 CBOro nikapsa abo dapmaLesTa.

4. AKI MOXINUBI NOBOYHI EQEKTU?

Ak i BCi nikapcbki 3acobu, Leit npenapaT Moxe BUKAMKATH NoBidHi edeKTn, xo4a BOHU He Y
BCIX.

Mo6iuHi edbekTn, npo ski noeigomnanocs npu 3actocyBawHi TPAHEKCAMOBOI
KUCINOTU ATETTAH 0,5 r/5 Mn, po3uuHy ans iH'ekuii

Mpu 3actocysanHi TPAHEKCAMOBOI KUCNOTWU AFETTAH 05 /5 mn, pO3uUHy ANS
IH'eKUii cnocTepiranucs Taki nobiuxi ecbekTu:

Hacro (Moxe Bpaxartu ao 1 3 10 oci6)

¢ LUNYHKOBO-KULIKOBI edhekTu: HyaoTa, 6niosoTa, giapes

.._i"é? -




—4% -

HewacTto (Moxe Bpaxatu Bia 1 Ao 10 3 1000 ocib)

e LUKIpHI eeKTn: BUCun

YacTtoTa HeBiaoMa (He MOXHa OUIHUTU 33 HAABHUMMU AaHUMK)

o He3ayXaHHA 3 riNOTEeHsiEr (HN3bKUA apTepianbHui TUCK), 0COBNMBO AKLWO IH EKUIS
BBOAUTLCA 3aHAATO LWBKWAKO,

¢ 3ryCTKU KpoOBi,

e BNMMB Ha HEPBOBY CUCTEMY. CYAOMM,

e BMNMUB Ha OMi: NOPYLIEHHA 30pY, 30KpeMa po3anag KonipHoro 3opy,

e BMAUB Ha IMyHHY CUCTEMYy: anepriyHi peakuii. Bu 3amoxeTe posnisHaTty ix, 3okpema, 3a
npuwamu Ta/abo NoYEpBOHIHHAM Ha LWKIpi, KPOMUB'AHKK, panToBoro Habpsaky obnuyus Ta
WU, LLO MOXE CMIPUYUHWUTM YTPYAHEHHS AUXAHHS (aHrOHeBPOTUYHMIA HAabpsK), panToBoro
AVNCKOMAOPTY 3i 3HAYHUM NagiHHAM apTepianbHOro TUCKY (aHadinakTUYHUA LLOK).

e BMAMB Ha LWKIPY: BUCUNAHHA KOpuYHeBUX abo dioneTosnx HanNbOTIB, AKI MOXYTb
3anULMTK 3MiHY KONbOPY Ha LWKipi (hikcoBaHa nirmeHToBaHa eputema).

e panToBi NpoBnemu 3 HUPKaMu.

CnosileHHA npo nobivyHi edekTy

Y pasi noseu Gyab-Akux nobiyHnx edexTie 3BepHiTbCs A0 nikaps abo dapmauesta. Le
TaKoX CTOCYETbCA Byab-saknx HebaxaHux edekTiB, He 3a3Ha4YeHNX Y Uil IHCTPYKUIT. Bu Takox
MOX€ETe MOBIAOMNATM Npo NobivHi edekT GeanocepeaHbo 4Yepes HauioHanbsHy cucTemy
3BiTHOCTI: HauioHanbHe areHTcTBo 3 6e3nevHoCTi nikapcbkux 3acobis Ta NPOAYKTIB 340POB'A
(ANSM) Ta mepexy perioHansHUx LUeHTpiB dapmakoHarnsay — Beb-cant. www.signalement-

sante.gouv. fr

Mosigomnsaoun npo nobiyHi edekT, BM JonomaracTe Hapatv Ginbwe iHdopmayii npo
Gesneky npenapary.

5. AIK 3BEPIFATU TPAHEKCAMOBY KUCNOTY ArFETTAH 0,5 r/5 mn, po3uuH gnsa
iH'EKWin?
36epiraiTe Uen npenapar y HeAOCTYNHOMY ANS AiTel MicLi.

He BukopucToByiiTe e npenapart nicns 3akiHYeHHA TEPMiHY NPUAATHOCTI, 3a3Ha4yeHoro Ha
30BHILUHIKA ynakosLi.

Lle# nikapcbkui 3acid He noTpebye ocobnueux 3axopis Hesneku.

Micnsa BigkpuTTA: 3aci6 HEOBXIAHO BUKOPUCTATH HEranHo.

He BukmpaiTe nikapcbkuit 3acid y cTidHi Bogu 4v nobyTosi Bigxoaw. 3anutaiTe CBOro
thapmaLeBTa, K BUKUHYTM Nikapcekuii 3aci6, sakuit Bu Ginblue He BukopucTosyeTe. Lli 3axoau
AOMNOMOXYTb 3aXUCTUTU HABKONULLHE CEpeaOBMLIE.

6. BMICT YNAKOBKU TA IHLLA IH®OPMALIA

Wo mictute TPAHEKCAMOBA KUCJITOTA AFETTAH 0,5 r/5 Mmn, po3yuH Ans iH'ekuin

« [litoya pevoBuHa:
TPaAHEKCAMOBA KMCIOTA ... eeeeee e

Ha ogHy amnyny po3duHy Ana iH'ekuin ob’'emom S mn.
1 MN po34MHy ANA iH'ekuii MicTuTe 100 Mr TpaHeKcamMoBOi KUCNOTHU.

e |HWWM KOMNOHEHTOM €:
Boga gns iH'ekuin.




Ak Burnapaec TPAHEKCAMOBA KUCJTIOTA ATETTAHT Ta BMICT ynakoBku
Mpenapat BunyckaeTbCA y hopmi Po34MHy ANs iH'ekyit B amnyni no 5 mn. Kopobka 3
10 conakoHamu

BnacHuk peecTpauinHoro nocBig4YeHHs

NABOPATOPIA AFETAH
1, PKO ANIEKCAHOEP ®ONEMIHI
69007 NIOH

BnacHuk peecTpauiiHoro noceigyeHHs nikapcekoro 3acoby

NNABEOPATOPIA ATETTAH
1, PO ANIEKCAHOEP ®NEMIHI
69007 NIOH

BupoBHuk

TOB "MEOOXIMIA"

48, ANETY CTPIT

NPOMUCIIOBUIA PAMIOH ArOC ATAHACIOC,
4101 ArlOC ATAHACIOC, NIMACON

KIMP

HasBu nikapcbkoro 3acoby B kpaiHax-4yneHax EBpoOnenchKOl eKOHOMIYHOT 30HU
He sacTocoBsyeTbCs.

OcraHHs aara, konum ue noBigomneHHs 6yno nepernsHyTo:

rpyaexs 2020 poky

IHWi

HetanshHa iHdopmauis npo uei nikapcbkvii 3aci6 AoctynHa Ha eeb-cainti ANSM (OpaHuin).
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KOPOTKA XAPAKTEPUCTUKA NPOOYKTY

1. HA3BA NIKAPCbLKOIOQ 3ACOBY
TPAHEKCAMOBA KUCIOTA AFETAH 0,5 r/S Mn, po3uuH Ans iH'ekuin
2. AKICHUU TA KINbKICHWA CKNAQ

Tpaxekcamosa kncnota ...
....................................................................... 05r

Ha 5 Mn posyuHy ans iH'exuiii.
1 MN posyuHy Ans IH'eKUIA MicTuTb 100 Mr TPaHeKcaMoBOl KUCNOTH.

MoBHMIA NEpeniK 4ONOMIXKUX peYoBKrH AnB. y po3gini 6.1,

3. NIKAPCbKA ®0OPMA
PosunH ans iH'ekuin.
Mposopuit GesbapsHuin
po34uH. pH Bin 6,5 oo
8,0.

4. KNIHIYHI XAPAKTEPUCTUKMN
4.1. MokasaHHa oo 3acTocyBaHHsA

Mpodbinaktuka ta nikyBaHHs KPOBOTEMI BHAcniaok 3aransHoro a6o micuesoro gibpuHoniay y
AOpoCAnX Ta AiTen Bia OQHOrO POKy.

KOHKpeTHI nokasaHHs BKNIOYaTh:

* KpoBosunueu, cnpuuvHeni aaranbHum abo micuesnm iBpuHonizom,
Taki ak;
OMEHoparisa | meTpoparis,
OLUNYHKOBO-KULLKOBA KPOBOTEYa,
olemopariyHi posnagu ceyosunyckaHHs nicns onepauii Ha npocTati ao xipypriuHi
NPOLEeAYPU, Lo BNNNBAIOTL Ha CEYOBMBIAHI LNAXM,
» Xipypris Byxa, Hoca Ta ropna (ageHoinekromis, TOH3UNEKTOMIRA, BUAANEHHS 3ybis),
* [iHekonoriyKi onepauiji a6o cramu aKyLUePCBbKOro NOXOAMKEHHS,
* TopakanbHa Ta aBaomiHansbHa Xipyprisi Ta iHwWi Benuki onepauii, Taki sk cepueso-
CYAWHHa Xipypris,
* JlikyBaHHs kpoBoTEY BHacnigok 3sactocyeaHHs GibpuHoniTUYHOro 3acoby.

4.2. [losysaHHs Ta cnoci6 3acTocyBaHHs
OosysaHHus
Lopocni

AKWO iHWe He nepepbaveHo, pekomeHgoBaHI Taki [03u:
1. CraHpapTHe nikyBaHHs Micuesoro ibpuHoniay:

Bin 0.5 r (1 amnyna no 5 mMn) 4o 1 r (1 amnyna no 10 mn a6o 2 amnynu no 5 mn)
TPaHeKkcamoBol KucnoTu (ATX) WNAXOM NoBiNbHoI BHYTPILUHLOBEHHOT iH'eKLii (= 1 MN/xB)

ABa-TpW pasn Ha feHsb.

2. CraHpaptHe NIKYBaHHA 3aranbHoro didpuHoniay:



1r (1 amnyna no 10 mn a6o 2 amnynu no 5 Mn) TpaHekcamosol kucnotu (ATX) wnsxom
MOBINLHOT BHYTPILUHBbOBEHHOT iH'eKYii (= 1 Mn/xB) KOXHI 6-8 roguH, U0 ekBiBaneHTHo 15
Mr/Kr Macu Tina.

3. Hvpkosa HegocTaTHICTbL

Y pasi HUPKOBOI He4OCTaTHOCTI, WO NPU3BOANTL A0 PU3MKY HAKOMUYEHHS, 3aCTOCYBaHHSA
TPAHEKCAMOBOI KMCMNOTU NPOTUNOKA3aHO NALIIEHTAM i3 THXKOK HUPKOBOK HEAOCTaTHICTHO
(ome. pospin «OcobnueocTi 3actocysaHHA»). [lauieHTam i3 nerkow Ta NOMIPHOK
HUDKOBOKO HEAOCTaTHICTIO 403y TPaHEKCaMOBOI KUCAOTWU CNif 3MEHWUTU 3aMexHO BiA
PIBHA KpeaTuHIHy B CMpOBaTLi KPOBI:

KpeaTuHin
CHMpOBaTKM

- IV nosa BBeaeHHna
MIKPOMONb/N mr/gn
120 po 249 1,35 802,82 :iia MEkr 3 eara KoxHi 12 roguu
250-500 2,82 no 5,65 :iia Mrikr 3 eara KoxHi 24 roauHn
> 500 55,65 fin:lr/nr ¥ Bm KoXHI 24 roguHu

4. lNediHKoBa HeOCTATHICTL
MauieHTam 3 NeYiHKOBOIO HEAOCTATHICTIO KOPEKLIA [03MW He noTpibHa.

dimu
Aitam sikom Big 1 poky 3a nokasaHHaMM, 3aTBepAXeHUMK Ta ONUCaHUMKU B po3aini 4.1,

AC3yBaHHA CTaHOBUTL Gnuabko 20 mr/kr/aoby. OaHak aaHi WoA0 ePeKTUBHOCTI, 403yBaHHA
Ta Beanekn 3acTocyBaHHA 0BMEXEeH| 4NS LUMX NOKA3aHb.

EdpektusHicTs, Oo03yBanHs Ta BGeaneka TPpaHeKCamMoBOl KUCNOTK y AiTei, AKi nepeHecny
onepauito Ha cepui, NOBHICTIO He BCTAHOBNEHI. Hapasi gocTtynHi gaHi o6mexeni Ta onucaxi B
posgini 5.1.

HacenenHa noxunozo eiky

3HUXyBaTW NO3Y HE NOTPIOHO, 33 BUHSTKOM BWNaAKIB AOBeAeHOI HUPKOBO| He40CTaTHOCTI.

Metoa 3acTocyBaHHA

BeepeHHs cnin npoBoAUTYM CTPOro WASXOM NoBiNbHOI BHYTPILWHBbOBEHHOI iH'EKU;T.
4.3. lMpoTtunokasaHHs

* [ligBMuera vyyTnueicTs A0 AiKY0I pe4voBuHK abo no Byab-AKoi 3 AONOMIKHMX PEYOBUH,
3asHadeHux y poagini 6.1,

* TocTpuit BeHo3HUiA aBo apTepianbHui Tpombo3 (aus. posain 4.4),

*  QIBPUHOMITUYHI CTaHW, BTOPUHHI NO BIAHOWEHHIO [0 CNOXWBHOI Koarynonatii, 3a
BUHATKOM CTaHIB, NOB'A3aHUX 3 NEPEBaXHOK aKTUBALLEH ibpnHONITUYHOI cuctemu 3
FOCTPOIO TAXKOIO KpOBOTEYEH (AMB. po3ain 4.4), '

* TsAxKka HUPKOBA HEQOCTATHICTb (PU3NK HaKoMn4eHHs),

* Cynomu B aHamHesi,

* |HTpaTekansHi Ta BHYTPILUHbOLWNYHOMKOBI iH KU, BHYTPILUHEOMO3KOBI annikauii (puauvk
Habpsiky Mo3Kky Ta cyaom).

4.4. Ocobnusi nonepemxexHs Ta 3anobixHi 3axoAu NPU BUKOPUCTAHHI



HeobxiaHo cyBopo AoTpUMYyBaTUCS ONMCaHUX BULLe nokasaHb | cnocoby 3acTocyBaHHA:

* BHYTPILUHbOBEHHI iH'eKyii cnig BBOAUTY OYXE NOBINbHO,
* TPAHEKCaMOBY KMCNOTY HE CniA BBOAMTY BHYTPILUHBOM S308B0.

Cynomu

Mosigomnanocs npo sunagkw CYAOM Yy 3B'A3KY 3 NiKyBaHHAM TPAHEKCAMOBOK KUCIIOTOK).

Mg yac onepauji A0PTOKOPOHAPHOro wyHTyBaHHA (AKLW) 6GinbwicTs unx Bunagkis
noBiAOMNANOCH NicNs BHYTPILWHbLOBEHHOT (IV) iH'eKUii BUCOKMX A03 TpaHEeKCamMOoBOI KUCAOTM.
Mpn  3acTocyBaHHi  HUKYMX PEKOMEHAOBaHMX [O03 TPaHeKCamoBOi KUCNOTW YacToTa
nicnsonepauinHux cyaom 6yna nopaibHa A0 TWX, SKI CNOCTepiranuca y nauieHTiB, ski He
OTPMMYBanNu NiKyBaHHs.

MopyweHHs 30py

Cnin 38epHyTV yBary Ha Moxnuei NOPYLEHHSA 30py, BKIKOYaOUMN NOPYLUEHHS 30pY, HEYITKICTb
SOPY, NOPYLUEHHA konipHoro 3opy. Mpu HeobxigHoCT NiKyBaHHA cnig NpUNvHATY. PerynspHi
O TaNbMONOriYHi ornAaau (0BCTEXEHHR OYei, BKMKOYaK4M rocTpoTty 30py, KONbOpOBUNA 3ip,
O4HE AHO, none 30py TOLWO) NokasaHi npu MOCTIiHOMY Ta TPUBANOMY 3acCTOCYBaHHi IH'ekyiT
TPaHEeKCaMoBOI KUCMOTU. AKWO CNOCTEepIralTbea NaTONOriUHi O TanNbMONOriYHi  3MiHK,
0CoBNMBO NpU HasBHOCTI 3aXBOPIOBAHL CITKIBKA OKa, nikap NoBUHEH 3BEPHYTUCA A0 haxiBUSs
ANA BUPIWEHHSA NUTaHHSA NPO HeoBXigHICTS TPUBANOro 3acTocyBaHHA PO3YMHY ANS iH'eKUii
TPAHEKCaMOBOI KNCIOTH B KOXHOMY OKPEMOMY BUMagKy.

lematypis
AKULo remaTypis BUXOAUTb 3 BEPXHIX CEYOBMBIAHUX LUNAXIB, ICHYE PU3NK 3aKynopKu ypeTpu.
TpomboembGoniyHi aBuua

Mepea 3acTocyBaHHAM TpaHekcamoBsoi KACNOTU cnig BpaxoByBaTu hakTopu pU3nKy
TPOMBOEMOBONIYHUX 3aXBOPIOBAHB. MauieHTram 3 TpomBoemBoniuHum 3axBOPIOBAHHAM B
aHamHe3i abo nauieHTam i3 NIABALLEHOI 4acToTow TPOMEOEeMBOoNiIYHUX nogim y ix
CIMENHOMY aHaMHesi (nauieHTam 3 BUCOKUM pU3nkomM TpomBowinii) po3unMH TpaHekcamosoi
KUCNOTW ANA iH'EKUin cnig eBOAMTM Nuwe 3a HaABHOCTI CEepro3HUX Meau4HUX NnoKasaHb,
nicns KoHCyNbTauis dgaxisus 3 FEMOCTa3y Ta CyBOpuiA MEAUYHUIA Harnsg (aue. poaain 4.3).

TpaHekcamoBy kucnoTy cnip 3 obepexHicTio npusHayaTu nauieHTam, sKki oTpUMYIOTb
nepopaneHi KOHTPaUeNnTUBMN Yepes MigBuLLeHNi pusuk TpomBo3y (aue. posain «OcobnusocTi
3acTocyBaHHA»).

UCEMiIHOBaHE BHYTPIWHLOCYAUHHE 3ro TaHHA KPOBi

Y GinbwocTi Bunaakis nauicHTam 3 AVCEMIHOBAHWUM BHYTPILUHLOCYAUHHIM 3ropTaHHAM KpOBi
He Ccnig 3acTocoBysaTy TPaHekcamoBy kucnoty (aus. po3gin 4.3). 3acTocyBaHHs
TPaHekcaMoBoi  kucnotv  cnig  obMEXUTH ocobam 3 NepeBaxHOK  akTuBauieto
DIBPUHONITUYHOT CUCTEMM 3 TARXKKOKD roOCTPOK KPOBOTEYEH.

lemaTonoriyHnin  npodine XaPakTepu3yeTbCa NPUBNU3HO Tak: 3MEHLIEeHHS 4acy nisucy
eyrnobynivy; noaoBXeHHs NPOTPOMBIHOBOro Yacy: 3HUMKEHHS PiBHA ibpuHoreHy 8 nnasmi,
cakTopis V i VI, ibpuHoniauHy 3 NNasmiHoreHy Ta anbca-2 Makpornobyniy; HopmarnbHi
pigHi P i P-komnnekcy B8 nnasmi (NpoTpom6iHOBUIA KoMNNekc), TobTo dakTopis |
(NnpoTtpom6GiH), VIII i X: NigBULLEHHA PIBHA NpogykTis posnagy oibpuHoreHy B8 nnasmi:
HOpPManbHUi piseHb TpoMBouuTis B Kpoei. HasegeHe suwye nepenbavae, WO OCHOBHWIA CTaH
3axBOPKOBaHHA cam no cobi He 3MIHIoE Pi3Hi enemMeHTu UbOoro Npocinto.
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Y Takux roctpux sunagkax OAHOPA30BOI 403K 1 I TPAHEKCaMOBOI KUCMOTK 4aCTO QOCTATHLO
ANsA KOHTPONKO KpoBOTeYl. BeBeneHHR TpaHeKcamoBOi KWUCMOTW y pasi gucemiHoBaHoro
BHYTPILUHbOCYAWHHOIO 3ropTaHHs KpoBi cnig PO3rNAAATM NWLWE 33 HaABHOCTI BIANOBIAHMX
nabopaTopHux 3acobis ANS remMaToNnoriyHoro aHanisy Ta ksanicikoBaHoro nepcoHany.

[OCTPe YPaXEHHS HUPOK y KOHTEKCTI NiKyBaHHA NiCNSNONOroBoi KpoBoTEYi

Mosigomnanocs npo Bunagku FOCTPOrO ypaXeHHs HUPOK (BKMIOYAKOUN KOPTUKANLHMUA HEKpo3)
NpX 3aCTOCyBaHHI TPAHEKCaMOBOI KUCNOTW y Aosax > 2 r (3aranbHi A03K) ANA NiKyBaHHSA
NiCNANONOroBoI KPOBOTEYI.

AK 3anoBixHWUA 3axia, a TaKOX OCKINbKMU MPUYAHHWMA 3B'A30K MK TPAHEKCaMOBOK KUCNOTO
T@ TOCTPUM YPAXEHHAM HUPOK HE MOXHa BUKIIONUTY, cnig 3 obepexHicTio 3acTocosysaTy
A03n > 21 (3aranbHi 4o3n) TpaHeKcaMoBol KUCnoTy niA Yac NicnsNonorosoi KposoTeui,

4.5. Bsaemogpis 3 iHWKMKN NikapcbKuMMK 3acobamu Ta iHWi dopmu B3aemogii

HocnigxenHs B3aemogii He nposoaunucs. OpaHoyacHe niKyBaHHSA aHTUKoarynsHTamu
NOBWHHO NPOBOAMTMCS Nif CYBOPUM HarnsgoM nikaps-cneyianicta 8 uit ranysi.

Nikapcobki 3acobu, ski BNNUBaOTL Ha remocras, cnig 3 obepexHicTio NpusHa4aTu nauieHTam,
AKi - NIKYIOTLCA  TPAHEKCAMOBOK  KWUCNOTOH. IcHye TeopeTWyHWI pU3UK  3BiNbLIEHHS
TPOMBOYTBOPEHHS, Hanpuknag, MpY  3acTocyBaHHi  ecTporeHy. Kpim  Toro,
aHTUDIBPUHONITUYHIA edekT npenapaty moxe ByTn aHTaroHisoBaHuit TPOMBoNiTUKaMK.

4.6. ®@epTUNbHICTb, BariTHICTD i nakrauis

»iHK1 penpoaykTuBHOro BiKY NOBUHHI BUKOpUCTOBYBaTU €hekTUBHI 3acobu KoHTpaLenyii nig
Yac NikyBaHHA.

BaritHicTb

AocTaTHix KniHiYHUX AaHuX WOAO 3acToCyBaHHA TPaHEKCaMOBOI KMCNOTU BariTHUM 3KiHKaM
Hemae. TakuM 4YuHOM, xoua AOCMIAXEHHA, nposefeHi Ha TBApuHax, He BUABUNK
TépaToreHHnx eqrekTiB, i AK 3anobixHun 3aci6, TPaHekcamoBa KuCnoTa He peKoMeHZYETLCH
3acToCoBYBaTK NPOTArOM NEPLLOro TPUMECTPY BariTHOCTI.

Obmexeri kniHiuHi Aani Wwopao 33CTOCYBaHHA TPaHEKCaMOBOI KACIOTU NPU PI3HMUX KAiHIYHUX
CUTyauisx KpoBOTEYi NpoOTSArom APYroro Ta TpeTboro TPUMECTPIB He BURBMNMW LUKIANMBOro
BNnuBy Ha nnig. TpaHekcamoBy kucnoTy cnig 3acTocosysaTtu Nif Yac BariTHOCTI, NULLE AKLYO
OuYiKyBaHa KOpUCTb BUNPaBAOBYE NOTEHUINHUA PU3KK.

Nakrauis

TpaHekcamoBa kucnoTta BuainAeTbes 3 PyAHUM MonokoM. TOMy roayBaTtv rpyabMu He
PEeKOMEHAYETHLCS.

DepTUnLHICTL

KniHivHux ganmx wogo BNNNBY TpaHeKCaMoBOI KUCNOTU Ha (hEPTUNBHICTL HEMAEE.
4.7. Bnnue Ha 3paTtHicTs KepysaTtu asToMoGinem Ta iHWKUMKU MexaHiamamu

HocnigxeHs wopo 3patHocT KepyBaTh aBTOTPaHCNOPTOM Ta npaulBaTW 3 iHWUMK
MexaHisMaMu He NpoBoAMNOCS.

4.8. MoGiuHi echekTn

Mo6GiyHi  peakuii, npo s« NOBIAOMANANOCA B  XOA4i  KMiHIYHUX AocnipkeHs Ta
MOCTMAPKETMHIOBOrO CNOCTEPEXEHHS, HABEAEHO HIKYE 3a KNacamu CUCTEM OpraHis.

Tabnuus 3 nepenikomM no6iyHuUx edhekTis
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MosigomneHi nobiuni peakuii npeacTaenexi s Tabnuui Humkve. MoBivnHi peakuii nepepaxoeani
BIANOBIAHO 4O OCHOBHUX cUCTem opraxis MedDRA. Y KOXHOMY Knaci cucTtem opraHis nobidHi
peakuil nepepaxoBaHi 3a 4acToTor. Y KOXHIi rpyni Yactotv HeBaxaHi eekT npeacTasneHi
B NOPAAKY 3MEHLWEHHA Cepilo3HOCTI. YacTotT Bynu BU3HAYEHI TaKUM YUHOM: Ay¥e 4acro
(21/10); nowwpeni (=1/100 ao <1/10); HewacTo (21/1000 go <1/100); yactoTa Hesigoma (He
MOHa OLIHUTK 38 HaABHUMMU AaHumu).

Cucrema
YactoTa Mob6ivHi edhekTn
MedDRA h
3axBOPHOBAHHA WKipU Ta o =
NiAWKIPHOT KNITKOBUHY PigkicHi AnepriyHuin gepmaTuTt
WnyHkoBo- _ Aiapes
KHULWKOBWIA Yacri anBOTa
HynoTa
Cynomu, ocobnuso y BUNagKy
i HenpaBunbHor KOPWUCTaHHsA
CucTemHi nopywenns YacTtoTa Heeu3HayeHa P QBRI
HepBOBOI cucTemu (po3ainu 4.3 4.4)
MopyweHHs 30py, B T.4
no EHHA CNPUHHATTSA
CTaH ouei HactoTa HeBu3HaueHa Pyw P
Konesopis
Heayra npu rinoTowii, 3 abo 6e3
BTPATU CBIAOMOCTI (3a3Bryai
nicNA IH'ekYii BHYTPIWHbOBEHHUM
LWNAXOM, WO Npoulna 3aHanTo
WBWMAKO, BUKMHOYHO Nicns
CyavHHi nopyweHHs HacroTa HeBusHaueHa | nepopanbHOro npuinomy)
ApTepiansHuin abo BeHO3HWIA
TPomMB03, UMOBIpHO, WO
BiAOyaeTbea y Byab-akoMy micy
Peakuii rinep4yTAUBOCTI
B TOMY
quecni
YacTtoTa HeBuaHayeHa EHBGIAN
CuctemHi nopyweHHs HHI _ peakuii
iIMyHHOT cCTeMm (KPOnMB'AHKa, aHrio- _
Habpsk, aHadinakTUYHMiA LWOK) i
PI3HI BUCUNAHHA Ha LKIpi
3axBoproBaHHA WKipy Ta Yy
acToTa HeBM3HavYeHa ; :
NiAWKIPHOT KNITKOBUHM ®dikcosaHa nirMeHTHa epuTema
MopyweHHs po6oTu HUupok| 1acToTa HeBusHaYeHa Hupkosui aegiunt Yepes
KOPTUKaNbHWUA HEKPO3 HUPKK

NoBigoMnenHs NpPo NiAo3prBaHi NoGiYyHi peakuii

Baxnuse 3HaueHHA mae NOBIAOMAEHHS NPO Migo3pioBaHi NoBiyHi peakuii nicns peectpauii
nikapcekoro 3acoby. Lle ao3sonse nocTiitHo KOHTPONBATK CNIBBIAHOWEHHS KOPWUCTb/prank
nikapcbkoro 3acoby. MeauuHi npauiBHUKK nosigomMnsalTe Npo  Byab-sKi nifo3prBaHi
HECMPUATINBI eekTU Yepes HauioHamnbHy CUCTEMy 3BITHOCTI: HauioHanbHe areHTcTBO 3
Geaneku nikapcekux 3acobis Ta NPoAykTis 3gopos'a (ANSM) Ta mepexy perioHansHux
UEeHTpIB hapmakoHarnagy — Beﬁ-caﬁ‘r:www.siqnalement-sante.gguv.fr,

4.9. MNepenosyeanHs




Mpo Bunagkm Nepefo3yBaHHA He NOBIL4OMNANOCS.




O3Haku Ta cumnTomm MOXYTb BKNIOYATU 3aMaMOPOYEHHSA, rONOBHMA Binb, rinoTeHsio T3
CyAomu. byno nokasaHo, wo CYAOMU, AK NpaBsuno, BUHMKaKTb 3 BinbLoK YacToTow y Mipy
30inbWweHHs fo3u.

NikysaHHs nepenosysanHs CKNafaeTbca 3 CUMNTOMAaTUYHOro niKyBaHHA.

5. ®APMAKOMOIYHI BNNACTUBOCTI
5.1.  ®apmakokiHeTuka

®apmakoTrepanesTuvHa fPyna: aHTureMmopariyxi 3acobu - aHTuibpuHonituku, kog
ATX: B02AA02.

TpaHekcamosa  kucnora BWABNAE  aHTUremopariyHy Al wnaxom MPUrHIYEeHHA
dibpuHoniTiHoT akTUBHOCT nNasminy.

Takum ynHom, Mmix TPAHEeKCamMoBOK KUCNOTOK | nnasmiHoreHom YTBOPHOETLCA KOMNSIeKc,
Npu4oMy TpaHekcamoea kucnoTa 3B'A3YETLCH 3 NNa3MiHOreHoM nig Yac noro NepeTBopeHHs
B NNasmiH.

AKTUBHICTb KOMMNEKCY MiX TpaHeKcaMoBOK KUCAOTOK Ta NNa3miHOM Ha aKTUBHICTb DibpuHy
MEHL CUNbHa, HiX akTUBHICTb OKPEMOro BiNbHOro Nnasmiy.

HocnigxerHs in vitro NPOAEMOHCTPYBanu, Wo TpaHekcamosa KUCNOTa, Aika BBOAUTLCR
BUCOKIX [03aX, 3HUXKYE aKTUBHICT KoMnnemeHTy.

Aitn

Y dimel sid poky:

Ornsp nitepatypu susisus 12 AocnigpxeHs edekTusHocCTi B AWTAYIA Kapaioxipyprii, ki BknYanm
1073 auTuHm, 631 3 akux OTpuMyBanu TpaHekcamosy KNCNOoTy. binbwicTs i3 HUX Gynu nnauebo-

TpaHekcaMmoBa Kucnora 3MeHWye noTtpebu B KposoTewi Ta NepennBaHHi KpPoBi B AWUTSYMX
Xipypriynux onepauisx Ha CEPUEBO-NereHesoMy LyHTyBaHHi (CNW) i npu BUCOKOMY puauky
KpoBOTEYi, ocobnuso Y NAUIEHTIB i3 LiaHOTUYHUM ChHApOMOM abo noBTOpPHO onepoBaHux
NauieHTiB.

Hahbinbw nigxoasworo CXeMOK [03YBaHHSA € HacTynHa:

* nepwwin 6onoc 10 Mr/kr nicns BBEAEHHA B aHeCTesik | nepen po3pisom Lwkipwm,
* BesnepepsHa iHdyais 10 mr/kriroa,
* OCTaTodHa iH'eKUia 10 Mr/kr B KiHUI M.

CneundivHoro AOCNIgKEHHS Ao3u-epexTy y aiten He nposoaunocs.
5.2. ®dapmakokiHeTuKa

MNornuHaHus

Mikosi KOHUEHTpaUii TpaHekcamoBoi kucnotu B Mnasmi Kposi gocArawTbes WwBK1OKo nicns

KOPOTKOI BHYTPILHbOBEHHO] iHY3il, nicns yoro KOHUEHTpauii B nnasmi 3HUXYOTLCA
Bararopasoso,

PosnoscrogxeHHs

3B'A3yBaHHA TpaHekcamoBoi KUCNOTW 3 Ginkamn nnasmu craHosuTs Bnuabko 3% npu
TEPaNeBTUYHNX PIBHAX Yy Nnaami KpoBi i, MabyTb, nosHicTio BUHWKae BHacNigok ii 38's3ysanHHs
3 nnasmiHoreHom. TpaHekcamoga KUCIOTa He 3B'A3yeTbCs 3 CUPOBATKOBUM ansbymiHom.
lNoyatkosuit 06'em Po3noainy craHosuTe Npubnuano Bia 9 Ao 12 nitpis.




TpaHekcamosa kucnora NPOHWKAE Yepes nnaueHTy. Micns BHYTPIWHLOBEHHO] iH'ekuil 10
MI/Kr 12 BariTHUM iHkam KOHLUEHTpaUia TpaHekcamoBoi KUCNoTv B cuposaTul Konueanacs
BiA 10 Ao 53 mkr/mn, Togi sk y NYNOBWUHHIW kpoBi — Big 4 Ao 31 MKr/MA.

TpaHekcamoBa kucnoTa LWBKnAKo ancbyHaye B cyrnoGosy piauHy Ta CUHOBIanbHy 0BonoHky.
Micns BHYTPILWHLOBEHHO] IH'ekUiT 10 mr/kr 17 nauieHTam, aki nepeHecnu onepauir Ha KoniHi,

KoHueHTpauin TpaHekcamosoi KUCNOTU B pAAI IHWMX TKAHWUH € YacTKOM Bifl KOHUEHTpaUi, wo
CroCTepiraeTbCs B KPoBi (rpyaHe Monoko — cora HacTuHa, CrMHHOMO3KOBa piAWHa — ofHa
AECATA; BOAAHWCTA Bonora — oaHa pecara).

TpaHekcamoBa kucnora Oyna BusBneHa B Cnepmi, Ae BOHa NpUrHivye biGpuHONiTUYHY
aKTUBHICTb, ane He BnNueac Ha Mirpaudilo cnepmarosoigis.

BuBegeHHn

TpaHekcamosa kucnota BUBOAUTLCA NEpeBaxHO i3 ceyerd B He3MIHEHOMY Burnsai.
BuBegenHs ceui wnsxom KnyBo4koBoi dinbTpauii € OCHOBHUM WINAXOM BUBEAEHHS.
Hupkosuit  knipekc SKBIBANEHTHWA KNipeHcy 3 nnasmu (110-116 mn/xs). Exkckpeuis
TPE@HEKCaMOBOI KUCNOTU CTaHOBUTL MPUBAM3HO 90% NPOTAroM nepwux 24 roawH nicns
BHYTPILUHLOBEHHOrO BBEAEHHS 10 Mr/KT macu Tina. MNepiog HanissueeaeHHs TpaHeKkcamoBoi
KUCNOTW CTaHoBUTL NPUBnN3HO 3 roguHy.

Ocobnusi rpynu HacenexHs

Hupkosa Hedocmamuicms

KoHueHTpauis 8 nnasmi KPOBI NiABULWYETLCS Y NAUIEHTIB 3 HUPKOBOK HEAOCTATHICTIO.

Limu

Y ROCRiAXKeHHI ouiHoBanm (hapMakoKiHeTUYHI gaHi y nonynauii 3 21 autuHm (sikom Big 2,5 Ao
8,7 pokis 3 Barow Bin 11,5 go 25,3 Kr) nia yac onepauii Ha cepui nig 4ac cepueso-
NEreHesoro wyHrtysaHHs (CIILL). MoBigomnsanocs, wo Bara € OCHOBHOW KoBapiaToMm, uwjo
Bnnueae Ha dapmakokiHeTvky TpaHekcamosoi KWCNOTW B Uik nonynsauii. Y AocniaxeHoMy
AlanasoHi saru (sin 10 go 30 Kr) NNasmMoBsui KnipeHc SMEHLLYBaBCA 3i 30INbLUEHHAM Baru (3

0,95 no 0,72 MI/XB/Kr) BiANOBIAHO A0 36iNbLEHHS nepiogy HaniseuseneHHs (8ia 10 go 12,6
roOAuH).

5.3. [aHi kniHiyHux AOKNIHIYHMX AocnigkeHs Geaneku

OaHi  KkniHivyHmMX ACKNIHIYHIX  JocnigKeHb Besnekn, TokcUKonorii NOBTOPHUX 103,
FEHOTOKCUYHOCTI, KaHUeporeHHocTi Ta PENPOAYKTUBHUX DYHKLIA i thyHKLiiA PO3BUTKY He
BUABNAOTL 0COBNMBOT HeBesnekn ANs NAnHW,

Mpwn iHTpaTeKaanomy 3aCTOCyBaHHI TpaHeKkcamMoBOl KWCHOTH Yy TBapuH cnoctepiranu
€niNenToreHHy akTUBHICTb.
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6. DAPMALIEBTUYHI OAHI
6.1. Cnucok gonomixHux

PeYoBUH
6.2. Boga ans iH'ekwiit.
6.3. HecywmicHicTe

‘In vitro", eTamaunar BusHavae HE3HAYHE 3HWXKEHHS aKTUBHOCTI LbOro npenapaty 3a
PaxyHOK CKOPOYeHHs wacy nisucy. Bitamin K1 j METUNCynbaT TIMOHIKD AELW0 NoCUNITs
Aito Uboro npenapary 3a PaxyHOK NOA0BXEHHS Yacy niucy.

Ue# npenapar He cnig amiwysaTtu abo BBOAUTM OAHOYACHO 3 YPOKIHA30K).

Cnia yHukaTu NapeHTepansHoro BBEAEHHSA LbOro MPOAYKTY 3 AESKUMU riNepTeH3uBHUMM
3acobamn (HopagpeHaniHy Gitaptpar, Ae3okcueniHedpuHy rigpoxnopua, MeTapamiHony
Gitaptpar), 3 BeHannneHiyuniHamu, TeTpauyukniHamm (TeTpayukniny riapoxnopua,
PoniTETPaUUKNIHY HiTpar, poniTeTpauukni), 3i amiHow Koneopy Aianipuaasony abo iHwum
4nHOM gianipigamony a6o npemigasony, 3'aBUTLCS.

6.3. TpuBanicTe Becigu

3 poKu.

Micns sigkpuTTS: NPOAYKT HEOBXIAHO BUKOPUCTATYU HeraiHo.

6.4. Oco6nusi 3anoBixHi 3axoau npwu 36epiraHHi

Llen nikapcbkuin 3aci6 He noTpebye ocobnuenx 3axogie besneku.

6.5. TunismicT ynakosku

10 bnakoris (ckno | T!ny) no 5 mn.

6.6. Ocobnugi 3anoBixHi 3axogu wono ytuniszadii Ta iHworo NOBOAXEHHS
Bes ocobnusux sumor.

7. BNIACHUK PEECTPALINHOIO NOCBIAYEHHSA NIKAPCLKOIO 3ACOBY

NABOPATOPISl ATETAH
1, PO ANIEKCAHOP ®NEMIHI
69007 NIOH

8. HOMEP(I) 1O3BONY HA MPOBELEHHA MAPKETUHIOBUX OOCHIQKEHbL
* 34009 3012551 9: 10 PNakoHiBs (CKNAHOK) no 5 mn.

9. AATA NEPBUHHOI BUOAYI PEECTPALIMHOIO NOCBIAYEHHA/MPONOBXEHHSA
TEPMIHY [l PEECTPALUINHOIO MOCBIAYEHHSA
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ANNEX |
SUMMARY OF PRODUCT CHARACTERISTICS

1. NAME OF THE MEDICINAL PRODUCT
TRANEXAMIC ACID AGUETTANT 0.5 g/5 ml, solution for injection

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

T RN M «cucnnnsamsmusssms A s st S T S S R SR e o 05g
For § ml of solution for injection.

1 ml of solution for injection contains 100 mg of tranexamic acid.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM
Solution for injection.

Clear, colourless solution

pH 6.5 to 8.0.

4. CLINICAL PARTICULARS
4.1. Therapeutic indications

Prevention and treatment of haemorrhages due to general or local fibrinolysis in adults and children
from one year.

Specific indications include:

* Haemorrhages caused by general or local fibrinolysis such as:
o Menorrhagia and metrorrhagia,
o Gastrointestinal bleeding,
o Haemorrhagic urinary disorders, further to prostate surgery or surgical procedures affecting the
urinary tract,
» Ear Nose Throat surgery (adenoidectomy, tonsillectomy, dental extractions),
» Gynaecological surgery or disorders of obstetric origin,
» Thoracic and abdominal surgery and other major surgical intervention such as cardiovascular
surgery,
* Management of haemorrhage due to the administration of a fibrinolytic agent.

4.2. Posology and method of administration

Posology

Adults

Unless otherwise prescribed, the following doses are recommended:
1. Standard treatment of local fibrinolysis:

0.5 g (1 ampoule of 5 ml) to 1 g (1 ampoule of 10 ml or 2 ampoules of 5 ml) tranexamic acid (ATX)
by slow intravenous injection (= 1 mL/minute) two to three times daily.

2. Standard treatment of general fibrinolysis:

19 (1 ampoule of 10 mL or 2 ampoules of 5 mL) tranexamic acid (ATX) by slow intravenous injection
(=1 mUminute) every 6 to 8 hours, equivalent to 15 mg/kg body weight (BW).
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3. Renal impairment

In renal insufficiency leading to a risk of accumulation, the use of tranexamic acid is contraindicated
in patient with severe renal impairment (see section 4.3). For patients with mild to moderate renal
impairment, the dosage of tranexamic acid should be reduced to the serum creatinine level:

Serum creatinine
; Dose IV Administration
micromol/L mg/10 mL
10 mg/kg of body
120 to 249 1.35t02.82 weight Every 12 hours
10 mg/kg of body
250 to 500 2.82t05.65 weight Every 24 hours
> 500 > 5,65 5 mg/kg of body weight | Every 24 hours

4. Hepatic impairment
No dose adjustment is required in patients with hepatic impairment.

Paediatric population

In children from 1 year, for current approved indications as described in section 4.1, the dosage is in the
region of 20 mg/kg/day. However, data on efficacy, posology and safety for these indications are limited.

The efficacy, posology and safety of tranexamic acid in children undergoing cardiac surgery have not
been fully established. Currently available data are limited and are described in section 5.1.
Elderly

No reduction in dosage is necessary unless there is evidence of renal failure.

Method of administration
The administration must be strictly limited to slow intravenous injection.
4.3. Contraindications

* Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.
Acute venous or arterial thrombosis (see section 4.4).
Fibrinolytic conditions following consumption coagulopathy except in those with predominant
activation of the fibrinolytic system with acute severe bleeding (see section 4.4).

» Severe renal impairment (risk of accumulation),
History of convulsions,
Intrathecal and intraventricular injections, intracerebral applications (risk of cerebral cedema and
convulsions).

4.4. Special warnings and precautions for use
The indications and method of administration indicated above should be followed strictly:

* intravenous injections should be given very slowly,
* tranexamic acid should not be administered by intramuscular route.

Convulsions
Cases of convulsions have been reported in association with tranexamic acid treatment.

In coronary artery bypass graft (CABG) s surgery, most of these cases were reported following
intravenous (IV) injection of tranexamic acid in high doses. With the use of the recommended lower
doses of tranexamic acid, the incidence of post-operative seizures was the same as that in untreated
patients.

Visual disturbances

Attention should be paid to possible visual disturbances including visual impairment, vision blurred,
impaired colour vision and if necessary, the treatment should be discontinued. With continuous long-
term use of tranexamic acid solution for injection, regular ophthalmologic examinations (eye
examinations including visual acuity, colour vision, fundus, visual field etc.) are indicated. With
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pathological ophthalmic changes, particularly with diseases of the retina, the physician must decide after
consulting a specialist on the necessity for the long-term tranexamic acid solution for injection in each
individual case.

Haematuria

In case of haematuria from the upper urinary tract, there is a risk for urethral obstruction.
Thromboembolic events

Before use of tranexamic acid risk factors of thromboembolic disease should be considered. In patients
with a history of thromboembolic diseases or in those with increased incidence of thromboembolic
events in their family history (patients with a high risk of thrombophilia), tranexamic acid solution for
injection should only be administered if there is a strong medical indication after consulting a physician
experienced in haemostaseology and under strict medical supervision (see section 4.3).

Tranexamic acid should be administered with care in patients receiving oral contraceptives because of
the increased risk of thrombosis (see section 4.5).

Disseminated intravascular coagulation

Patients with disseminated intravascular coagulation (DIC) should in most cases not be treated with
tranexamic acid (see section 4.3). if tranexamic acid is given it must be restricted to those in whom there
is a predominant activation of the fibrinolytic system with acute severe bleeding.

Characteristically, the haematological profile approximates characterised as follows: decrease in
euglobulin lysis time; prolonged prothrombin time; reduced plasma levels of fibrinogen, factors V and
VIII, plasminogen fibrinolysin and alpha-2 macroglobulin; normal plasma levels of P and P complex
(prothrombin complex); i.e. factors Il (prothrombin), VIIl and X; increased plasma levels of fibrinogen
degradation products; a normal platelet count. The foregoing presumes that the underlying disease state
does not of itself modify the various elements in this profile.

In such acute cases a single dose of 1 g tranexamic acid is frequently sufficient to control bleeding.
Administration of tranexamic acid in DIC should be considered only when appropriate haematological
analysis laboratory facilities and expertise are available.

Acute renal disorders in treatment of post-partum haemorrhage context

Cases of acute renal disorders (including cortical necrosis) have been reported with the use of
tranexamic acid at doses > 2 g (total doses) in the treatment of post-partum haemorrhage.

As a precaution, and since a causal relationship between tranexamic acid and acute renal disorders has
not been ruled out, doses > 2 g (total doses) of tranexamic acid must be used with caution in post-
partum haemorrhage.

4.5. Interaction with other medicinal products and other forms of interaction

No interaction study has been performed. Simultaneous treatment with anticoagulants must take place
under the strict supervision of a physician experienced in this field.

Medicinal products that act on haemostasis should be given with caution to patients treated with
tranexamic acid. There is a theoretical risk of increased thrombus-formation potential, such as with
oestrogens. Alternatively, the antifibrinolytic action of the drug may be antagonised with thrombolytic
drugs.

4.6.  Fertility, pregnancy and lactation
Women of childbearing potentialhave to use an effective contraception during treatment.

Pregnancy

There are no or limited amount of data from the use of tranexamic acid in pregnant women. As a result,
although studies in animals do not indicate teratogenic effects, as precaution for use, tranexamic acid
is not recommended during the first trimester of pregnancy.

Limited clinical data on the use of tranexamic acid in different clinical haemorrhagic settings during the
second and third trimesters did not identify deleterious effect on the foetus. Tranexamic acid should be
used throughout pregnancy only if the expected benefit justifies the potential risk.

Breast-feeding
Tranexamic acid is excreted in breast milk. Therefore, breast-feeding is not recommended.
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Fertility

There are no clinical data on the effects of tranexamic acid on fertility.
4.7. Effects on ability to drive and use machines

No studies have been performed on the ability to drive and use machines.
4.8. Undesirable effects

The undesirable effects, reported from clinical studies and post-marketing experience are listed below
according to system organ class.

Tabulated list of adverse reactions

Adverse reactions reported are presented in the table below. Adverse reactions are listed according to
the MedDRA primary system organ class. Within each system organ class, Adverse reactions are
ranked by frequency. Within each frequency group, Adverse reactions are presented in order of
decreasing seriousness. The frequencies have been defined as follows: very common (2 1/10); common
(2 1/100 to <1/10); uncommon (21/1000 to <1/100); and not known (cannot be estimated from the
available clinical trial data).

MedDRA system organ
class Frequency Undesirable effects
Skin and subcutaneous Uncommon Allergic dermatitis
tissue disorders Unknown Fixed Drug Eruption
Diarrhoea
Gastrointestinal disorders Common Vomiting
Nausea
Nervous system disorders N Sernn Convulsions particularly in case of

misuse (see sections 4.3 and 4.4)

Eye disorders Visual disorders, including colour
Ngt knawn vision perception disorders

Malaise with hypotension, with or
without loss of consciousness
(generally following a too fast
Vascular disorders Not known intravenous injection, exceptionally
after oral administration)

Arterial or venous thrombosis likely to
appear at any site

Hypersensitivity reactions including

Immune system disorders anaphylactic reactions (urticaria,
¥ Not known angicedema, anaphylactic shock) and

various skin rashes

Skin and subcutaneous

tissue disorders Not known Fixed pigmented erythema
Renal disorders Not known Acute renal failure due to renal cortical
necrosis

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows
continued monitoring of the benefit/risk balance of the medicinal product. Healthcare professionals are
asked to report any suspected adverse reactions via the national reporting system: French National
Agency for Medicines and Health Products Safety (ANSM) and Pharmacovigilance Regional Centres
network, website: www_signalement-sante.qouv.fr.

4.9. Overdose
No case of overdose has been reported.

Signs and symptoms may include dizziness, headache, hypotension, and convulsions. It has been
shown that convulsions tend to occur at higher frequency with increasing dose.
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Management of overdose should be supportive

5. PHARMACOLOGICAL PROPERTIES

5.1. Pharmacodynamic properties

Pharmacotherapeutic group: antihaemorrhagics - antifibrinolytics, Amin oacids ATC code:
B02AA02.

Tranexamic acid exerts an anti haemorrhagic activity by inhibiting the fibrinolytic properties of plasmin.

A complex involving tranexamic acid, plasminogen is constituted; the tranexamic acid being linked to
plasminogen when transformed into plasmin.

The activity of the tranexamic acid and plasmin complex on the activity on fibrin is lower than the activity
of free plasmin alone.

In vitro studies showed that high tranexamic dosages decreased the activity of complement.

Paediatric population
In children over one year old

Literature review identified 12 efficacy studies in paediatric cardiac surgery, which have included 1073
children, 631 having received tranexamic acid. Most of them were controlled versus placebo. Studies
population was heterogeneous in terms of age surgery type, dosing schedules. Study results with
tranexamic acid suggest reduced blood loss and reduced blood product requirements in paediatric
cardiac surgery under cardiopulmonary bypass (CPB), with a high risk of haemorrhage, especially in
cyanotic patients or patients undergoing repeat surgery.

The most adapted dosing schedule appeared to be:
» first bolus of 10 mg/kg/h after induction of anaesthesia and prior to skin incision,

* continuous infusion of 10 mg/kg/h,
« lastinjection of 10 mg/kg at the end of CPB.

While studied in a very few patients, the limited data suggest that continuous infusion is preferable, since
it would maintain therapeutic plasma concentration throughout surgery.

No specific dose-effect study has been conducted in children.
5.2. Pharmacokinetic properties

Absorption

Peak plasma concentrations of tranexamic acid are obtained rapidly after a short intravenous infusion
after which plasma concentrations decline in a multi-exponential manner.

Distribution

The plasma protein binding of tranexamic acid is about 3% at therapeutic plasma levels and seems to
be fully accounted from its binding to plasminogen. Tranexamic acid does not bind to serum albumin.
The initial volume of distributionis about 9 to 12 litres.

Tranexamic acid passes through the placenta. ~ollowing administration of an intravenous injection of
10 mg/kg to 12 pregnant women, the concentration of tranexamic acid in serum ranged 10 to 53
microgram/mL while that in cord blood ranged 4 to 31 microgram/mL.

Tranexamic acid diffuses rapidly into joint fluid and the synovial membrane. Following administration of
an intravenous injection of 10 mg/kg to 17 patients undergoing knee surgery, concentrations in the joint
fluids were similar to those seen in corresponding serum samples.

The concentration of tranexamic acid in a numt :r of other tissues is a fraction of that observed in the
blood (breast milk, one hundredth; cerebrospina: fiuid, one tenth; aqueous humour, one tenth).

Tranexamic acid has been detected in semen where it inhibits fibrinolytic activity but does not influence
sperm migration.

Elimination

It is excreted mainly in the urine as unchanged drug. Urinary excretion via glomerular filtration is the
main route of elimination. Renal clearance is ¢ =l to plasma clearance (110 to 116 mL/min). Excretion
of tranexamic acid is about 90% within the first 24 hours after intravenous administration of 10 mg/kg
body weight. Elimination half-life of tranexamic acid is approximately 3 hours.
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Special populations
Renal impairment

Plasma concentrations increase in patients with renal failure.

Paediatric population

A study evaluated the pharmacokinetic data in a population of 21 children (aged from 2.5 to 8.7 years
with a body weight of 11.5 to 25.3 kg) for cardiac surgery under cardiopulmonary bypass (CPB). The
weight was reported as the main covariable with an impact on the pharmacokinetics of tranexamic acid
in this population. Within the weight range studied (10 to 30 kg), the plasma clearance decreased with
the increase in weight (0.95 to 0.72 ml/min/ks) in a manner that is consistent with the increase in
elimination half-life (10 to 12.6 hours).

5.3. Preclinical safety data

Non-clinical data from conventional safety pharmacology, repeated dose toxicity, genotoxicity,
carcinogenic potential, and toxicity to reproduction and development studies have not revealed any
specific risk for humans.

Epileptogenic activity has been observed in aniials with intrathecal use of tranexamic acid.

6. PHARMACEUTICAL PARTICULARS
6.1. List of excipients

Water for injections.

6.2, Incompatibilities

“In vitro”, etamsylate determines a slight reduction of the activity of this medicinal product by shortening
the lysis time. Vitamin K1 and tiemonium methylsulphate seem to slightly increase the action of this
medicinal product by prolonging the lysis time.

This medicinal product should not be mixed or injected at the same time as urokinase.

Administration by parenteral route of a mixture of this product with certain antihypertensive agents
(noradrenaline  bitartrate,  deoxyepinephrine  hydrochloride, metaraminol bitartrate),  with
benzylpenicillins, tetracyclins (tetracyclin hydrochloride, rolitetracyclin nitrate, rolitetracyclin), with
dipyridamole, diazepam or midazolam should be avoided, due to the risk of the appearance of colour
modifications or precipitates.

6.3. Shelf life

3 years.

After opening: the product must be used immediately.

6.4. Special precautions for storage

This medicinal product does not require any special storage conditions.
6.5. Nature and contents of container

10 ampoules (type | glass) containing 5 mL.

6.6. Special precautions for disposal and other handling
No special requirements.

7. MARKETING AUTHORISATION HOLLER

LABORATOIRE AGUETTANT
1 RUE ALEXANDER FLEMING
69007 LYON

8. MARKETING AUTHORISATION NUMEERS
* 34009 301 255 1 9: 10 ampoules (glass) == ...ining 5 mL.

9. DATE OF FIRST AUTHORISATION/R' 'EWAL OF THE AUTHORISATION
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07 December 2017

10. DATE OF REVISION OF THE TEXT
29 November 2021

11. DOSIMETRY
Not applicable.

12. INSTRUCTIONS FOR PREPARATION OF RADIOPHARMACEUTICALS
Not applicable.

GENERAL CLASSIFICATION FOR SUPPLY
List I.
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ANNEXE |
RESUME DES CARACTERISTIQUES DU PRODUIT

1. DENOMINATION DU MEDICAMENT
ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/5 mL, solution injectable

2. COMPOSITION QUALITATIVE ET QUANTITATIVE

Gl T 05¢g
Pour 5 mL de solution injectable.

1 mL de solution injectable contient 100 mg d'acide tranexamique.

Pour la liste compléte des excipients, voir rubrique 6.1.

3. FORME PHARMACEUTIQUE
Solution injectable.

Solution limpide, incolore.
pH6.528.0.

4. DONNEES CLINIQUES
4.1.  Indications thérapeutiques

Prévention et traitement des hémorragies dues a une fibrinolyse générale ou locale chez
I'adulte et I'enfant & partir d'un an.

Les indications spécifiques incluent :

* Hémorragies causées par une fibrinolyse genérale ou locale telles que :
o Ménorragies et métrorragies,
o Heémorragies gastro-intestinales,
o Affections urinaires hémorragiques, suite a une intervention chirurgicale prostatique

ou des actes chirurgicaux affectant les voies urinaires,

* Intervention chirurgicale oto-rhino-laryngologique (adénoidectomie, amygdalectomie,
extractions dentaires),

* Intervention chirurgicale gynécologique ou affections d’origine obstétricale,

* Intervention chirurgicale thoracique et abdominale et autres interventions chirurgicales
majeures telles qu'une chirurgie cardiovasculaire,

* Prise en charge d’hémorragies dues a I'administration d'un agent fibrinolytique.

4.2. Posologie et mode d'administration

Posologie

Adultes

Sauf prescription contraire, les doses suivantes sont recommandées :
1. Traitement standard d'une fibrinolyse locale :

0,59 (1 ampoule de 5 mL) a 1 g (1 ampoule de 10 mL ou 2 ampoules de 5 mL) d'acide
tranexamique (ATX) par injection intraveineuse lente (= 1 mUminute) deux a trois fois par
jour.

2. Traitement standard d'une fibrinolyse générale :



1 g (1 ampoule de 10 mL ou 2 ampoules de 5 mL) d'acide tranexamique (ATX) par
injection intraveineuse lente (= 1 mlL/minute) toutes les 6 a 8 heures, équivalent & 15
mg/kg de poids corporel.

3. Insuffisance rénale

En cas d'insuffisance rénale conduisant a un risque d'accumulation, I'utilisation de I'acide
tranexamique est contre-indiquée chez les patients atteints d'une insuffisance rénale
grave (voir rubrique 4.3). Chez les patients présentant une insuffisance rénale légére a
modeérée, la posologie de I'acide tranexamique doit étre réduite en fonction du taux de
créatinine sérique :

Créatinine sérique )
Dose IV Administration
micromol/L mg/dL
10 mg/kg de poids
120 & 249 1,35a2,.82 corporel Toutes les 12 heures
10 mg/kg de poids
250 a 500 2,82a5,65 corporel Toutes les 24 heures
> 500 > 5,65 > mg/kg de poids Toutes les 24 heures
corporel

4. Insuffisance hépatique
Aucun ajustement posologique n'est nécessaire chez les patients insuffisants hépatiques.

Population pédiatrique

Chez I'enfant & partir de 1 an, pour les indications actuellement approuvées et décrites a Ia
rubrique 4.1, la posologie est de l'ordre de 20 mg/kg/jour. Cependant, les données
concernant I'efficacité, la posologie et la sécurité d'emploi sont limitées pour ces indications.

L'efficacite, la posologie et la sécurité d'emploi de I'acide tranexamique chez les enfants
subissant une intervention chirurgicale cardiaque n'ont pas eté etablies complétement. Les
données actuellement disponibles sont limitées et décrites a la rubrique 5.1.

Population dgée

Aucune réduction de la posologie n’est nécessaire sauf en cas d'insuffisance rénale avérée.
Mode d'administration
L'administration doit étre faite strictement par injection intraveineuse lente.

4.3. Contre-indications

* Hypersensibilité a la substance active ou a l'un des excipients mentionnés a Ia rubrique
6.1,

» Thrombose veineuse ou artérielle aigué (voir rubrique 4.4),

* FEtats fibrinolytiques consécutifs a une coagulopathie de consommation, a I'exception
d'états associés & une activation prédominante du systéme fibrinolytique avec une
hémorragie grave aigué (voir rubrique 4.4),

* Insuffisance rénale grave (risque d'accumulation),

* Antécédents de convulsions,

* Injections intrathécales et intraventriculaires, applications intracérébrales (risque
d'oedéme cérébral et de convulsions).

44. Mises en garde spéciales et précautions d'emploi



Les indications et le mode d'administration décrits ci-dessus doivent étre strictement suivis :

* les injections intraveineuses doivent étre administrées trés lentement,
¢ [l'acide tranexamique ne doit pas étre administré par voie intramusculaire.

Convulsions

Des cas de convulsions ont été rapportés en association avec un traitement par |'acide
tranexamique.

Lors d'une chirurgie de pontage aortocoronarien (PAC), la plupart de ces cas ont été
signalés aprés une injection intraveineuse (IV) d'acide tranexamique a des doses élevées.
Lorsque les doses plus faibles recommandées d'acide tranexamique étaient utilisées,
lincidence des crises post-opératoires était similaire a celle constatée chez des patients non
traités.

Troubles visuels

Il faut préter attention aux troubles visuels possibles, notamment une déficience visuelle, une
vision trouble, une perturbation de la vision des couleurs. Si nécessaire, le traitement doit
étre interrompu. Des examens ophtalmologiques réguliers (examens de I'ceil et notamment
acuité visuelle, vision des couleurs, fond de I'ceil, champ visuel, etc.) sont indiqués lors d'une
utilisation continue et prolongée d'une solution injectable d’acide tranexamique. Si des
changements ophtalmiques pathologiques sont observés, particulierement en présence de
maladies de la rétine, le médecin doit consulter un specialiste afin de décider de la nécessité
d'utiliser a long terme une solution injectable d'acide tranexamique dans chaque cas
individuel.

Hématurie

En cas d’hématurie provenant des voies urinaires supérieures, il y a un risque d'obstruction
urétrale.

Evénements thrombo-emboliques

Les facteurs de risque de maladie thrombo-embolique doivent étre pris en compte avant
I'utilisation d'acide tranexamique. Chez les patients présentant des antécédents de maladies
thrombo-emboliques ou chez les patients ayant une incidence accrue d'événements
thrombo-emboliques dans leurs antécédents familiaux (patients a haut risque de
thrombophilie), 'acide tranexamique solution injectable ne doit étre administré qu'en
présence d'une forte indication médicale, aprés consultation d'un spécialiste de I'hémostase
et sous une stricte surveillance médicale (voir rubrique 4.3).

L'acide tranexamique doit étre administré avec prudence chez les patientes recevant des
contraceptifs oraux en raison du risque accru de thrombose (voir rubrique 4.5).

Coagulation intravasculaire disséminée

Dans la majorité des cas, les patients souffrant de coagulation intravasculaire disséminée ne
doivent pas étre traités par I'acide tranexamique (voir rubrique 4.3). L'administration d’acide
tranexamique doit étre restreinte aux personnes presentant une activation prédominante du
systeme fibrinolytique avec hémorragie grave aigue.

Le profil hématologique se caractérise approximativement comme suit : diminution du temps
de lyse des euglobulines; allongement du temps de Quick ; réduction des taux plasmatiques
de fibrinogéne, facteurs V et VIII, fibrinolysine issue du plasminogéne et alpha-2
macroglobuline ; taux plasmatiques normaux de P et du complexe P (complexe
prothrombinique), c'est-a-dire les facteurs || (prothrombine), VIII et X : taux plasmatiques
accrus de produits de dégradation du fibrinogéne ; une numération normale des plaguettes
sanguines. Ce qui précéde suppose que l'état pathologique sous-jacent ne modifie pas lui-
méme les divers éléments de ce profil.
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En présence de tels cas aigus, une dose unique de 1 g d'acide tranexamique est souvent
suffisante pour contréler 'hémorragie. L'administration de l'acide tranexamique en cas de
coagulation intravasculaire disséminée ne doit étre envisagée que si des installations de
laboratoire d'analyses hématologiques appropriees et un personnel qualifié sont disponibles.

Atteintes rénales aigués dans le contexte de la prise en charge de I'hémorragie du
post-partum

ost-partum

Des cas d'atteintes rénales aigués (dont des nécroses corticales) ont été rapportés avec
['utilisation de I'acide tranexamique a des doses > 2 g (doses totales) dans le traitement de
I'hémorragie du post-partum.

Par mesure de précaution, et comme la relation causale entre I'acide tranexamique et les
atteintes rénales aigués n'a pu étre écartée, I'utilisation de doses > 2 g (doses totales)
d'acide tranexamique doit étre effectuée avec prudence dans 'hémorragie du post-partum.

4.5. Interactions avec d'autres médicaments et autres formes d'interactions

Aucune étude d'interaction n'a été réalisée. Un traitement simultané par des anticoagulants
doit étre administré sous la stricte surveillance d'un médecin spécialisé dans ce domaine.

Les médicaments qui agissent sur 'hémostase doivent étre administrés avec précaution aux
patients traités par I'acide tranexamique. Il existe un risque théorique d'augmentation de la
formation de thrombus, tel qu'avec les oestrogenes. Par ailleurs, I'effet antifibrinolytique du
medicament peut étre antagonisé avec des thrombolytiques.

4.6. Fertilité, grossesse et allaitement

Les femmes en age de procréer doivent utiliser une contraception efficace pendant le
traitement.

Grossesse

Il n'existe pas de données cliniques suffisantes sur ['utilisation de I'acide tranexamique chez
la femme enceinte. En conséquence, bien que les études effectuées chez I'animal n'aient
pas mis en évidence d'effets tératogénes et en précaution d’emploi, I'acide tranexamique
n'est pas recommandé pendant le premier trimestre de grossesse.

Les données cliniques limitées sur ['utilisation de l'acide tranexamique dans différentes
situations cliniques hémorragiques pendant les deuxieme et troisieme trimestres n'ont pas
mis en évidence d'effet délétére sur le foetus. L'acide tranexamique ne doit étre utilisé
pendant la grossesse que si le bénéfice escompte justifie le risque potentiel.

Allaitement

L'acide tranexamique est excrété dans le lait maternel. Par conséquent, I'allaitement n'est
pas recommandé.

Fertilité

Il nexiste pas de données cliniques sur les effets de I'acide tranexamique sur la fertilité.

4.7.  Effets sur I'aptitude a conduire des véhicules et a utiliser des machines

Aucune étude n'a été réalisée sur I'aptitude.a conduire des véhicules et a utiliser des
machines.

4.8. Effets indésirables

Les effets indésirables, rapportés par les études cliniques et la pharmacovigilance post-
commercialisation, sont repris ci-dessous par classe de systémes d’organes.

Tableau reprenant la liste des effets indésirables



Les effets indésirables signalés sont présentés dans le tableau ci-dessous. Les effets
indésirables sont repris selon les classes principales de systémes d'organes MedDRA. Au
sein de chaque classe de systémes d'organes, les effets indésirables sont présentés par
fréquence. Au sein de chaque groupe de fréquence, les effets indésirables sont présentés
par ordre décroissant de gravité. Les fréquences ont été définies comme suit : trés fréquent
(21/10) ; fréquent (21/100 a <1/10) ; peu fréquent (21/1000 a <1/1 00) ; fréquence
indéterminée (ne peut étre estimée sur la base des données disponibles).

Classe de systémes

Fréquence Effets indésirables

d’organes MedDRA

Affections de la peau et
du tissu sous-cutané

Peu fréquent

Dermite allergique

nerveux

indéterminée

Affections gastro- Dlarr.hée
intestinales Fréquent Vomissements
Nausées
Affections du systéme Fréquence Convulsions, particuliérement en

cas de mésusage (voir les
rubriques 4.3 et 4.4)

Troubles visuels, dont des

indéterminée

Affections oculaires F:jégtuem_:eé troubles de la perception des
RIS couleurs
Malaise avec hypotension, avec
ou sans perte de conscience
(généralement aprés une injection
intraveineuse trop rapide,
Affections vasculaires Fréquence

exceptionnellement aprés une
administration par voie orale)
Thrombose artérielle ou veineuse
susceptible de survenir dans
n'importe quel site

Affections du systéme
immunitaire

Fréquence
indéterminée

Reéactions d’hypersensibilite
incluant des réactions
anaphylactiques (urticaire, angio-
cedéme, choc anaphylactique) et
des éruptions cutanées diverses

Affections de la peau et
du tissu sous-cutané

Fréguence
indéterminée

Erythéme pigmenté fixe

Affections du rein

Fréguence
indéterminée

Insuffisance rénale aigué due a
une necrose corticale rénale

Déclaration des effets indésirables suspectés

La déclaration des effets indésirables sus
importante. Elle permet une surveillance
Les professionnels de santé déclarent to
de declaration : Agence nationale de
(ANSM) et réseau des Centres Régionaux

www.signalement-sante.qouv fr.

4.9. Surdosage

Aucun cas de surdosage n’a été rapporté.

pectés aprés autorisation du médicament est
continue du rapport bénéfice/risque du médicament.
ut effet indésirable suspecté via le systéme national
sécurité du médicament et des produits de santé
de Pharmacovigilance - Site internet :



Les signes et symptémes peuvent inclure vertiges, céphalées, hypotension et convulsions. ||
a eté démontré que les convulsions tendent a survenir a une fréquence plus élevée lorsque
la dose augmente.

La prise en charge d'un surdosage consiste en un traitement symptomatique.

5. PROPRIETES PHARMACOLOGIQUES
5.1. Propriétés pharmacodynamiques

Classe pharmacothérapeutique : anti-hémorragiques - antifibrinolytiques, code ATC :
B02AA02.

L'acide tranexamique développe une action anti-hémorragique par inhibition des activités
fibrinolytiques de la plasmine.

Il se forme ainsi un complexe entre I'acide tranexamique et le plasminogéne, l'acide
tranexamique étant lié¢ au plasminogéne lors de sa transformation en plasmine.

L'activité du complexe entre I'acide tranexamique et la plasmine sur I'activité de |a fibrine est
moins forte que l'activité de Ia plasmine libre seule.

Les études in vitro ont démontré que l'acide tranexamique administré a des doses élevées
reduit I'activité du complément.

Population pédiatrique

Chez I'enfant & partir d'un an -

Un examen de la littérature a permis d'identifier 12 études d'efficacité en chirurgie cardiaque
pédiatrique, ayant inclus 1073 enfants, dont 631 ont regu I'acide tranexamique. La plupart
d'entre elles étaient des études contrélées contre placebo. La population étudiée était
hétérogéne en termes d'age, de type d'intervention chirurgicale et de schémas posologiques.
Les résultats des études suggerent que I'acide tranexamique réduit les saignements et les
besoins transfusionnels en chirurgie cardiaque pédiatrique sous circulation extracorporelle
(CEC), et & haut risque d'hémorragie, en particulier chez les patients cyanosés ou réopérés.

Le schéma posologique le plus adapté semble étre le suivant -

* un premier bolus de 10 mg/kg aprés induction de I'anesthésie et avant I'incision Cutanée,
* une perfusion continue de 10 mg/kg/h,
* une derniére injection de 10 mg/kg 4 la fin de la CEC.

Bien qu'ayant été étudiées sur un tres petit nombre de patients, les données limitées
suggerent que la perfusion maintient une concentration plasmatique thérapeutique tout au
long de l'intervention.

Aucune étude effet-dose spécifique n'a été conduite chez I'enfant
5.2. Propriétés pharmacocinétiques

Absorption

Les concentrations plasmatiques maximales d'acide tranexamique sont obtenues
rapidement aprés une bréve perfusion intraveineuse, ensuite les concentrations
plasmatiques diminuent de maniére multi-exponentielle.

Distribution

La liaison aux protéines plasmatiques de I'acide tranexamique est de l'ordre de 3 % aux
niveaux plasmatiques thérapeutiques et semble résulter entierement de sa liaison au
plasminogéne. L'acide tranexamique ne se lie pas & l'albumine sérique. Le volume de
distribution initial est approximativement compris entre 9 et 12 litres.



L'acide tranexamique traverse le placenta. Aprés une injection intraveineuse de 10 mg/kg &
12 femmes enceintes, la concentration de I'acide tranexamique dans le sérum variait de 10 a
53 microgrammes/mL alors que celle du sang du cordon ombilical variait de 4 a
31 microgrammes/mL.

L'acide tranexamique diffuse rapidement dans le liquide articulaire et la membrane
synoviale. Aprés une injection intraveineuse de 10 mg/kg a 17 patients subissant une
chirurgie du genou, les concentrations dans les liquides articulaires étaient similaires aux
concentrations observées dans les échantillons sériques correspondants.

La concentration de I'acide tranexamique dans un certain nombre d'autres tissus représente
une fraction de la concentration observée dans le sang (lait maternel, un centiéme ; liquide
céphalorachidien, un dixiéme ; humeur aqueuse, un dixiéme).

L'acide tranexamique a été détecté dans le sperme ol il inhibe I'activité fibrinolytique mais
n'a aucune répercussion sur la migration du sperme.

Elimination

L'acide tranexamique est excrété principalement dans l'urine sous forme inchangée.
L'excrétion urinaire par filtration glomérulaire est |a voie d'élimination principale. La clairance
rénale est équivalente a la clairance plasmatique (110 a 116 mL/min). L'excrétion de l'acide
tranexamique est d'environ 90 % dans les 24 premiéres heures qui suivent I'administration
intraveineuse de 10 mg/kg de poids corporel. La demi-vie d'élimination de [acide
tranexamique est approximativement de 3 heures.

Populations particuliéres
Insuffisance rénale

Les concentrations plasmatiques augmentent chez les patients souffrant d'insuffisance
rénale.

Population pédiatrique

Une étude a évalué les données de pharmacocinétique dans une population de 21 enfants
(agés de 2,5 a 8,7 ans avec un poids de 11,5 & 25,3 kg) pendant une chirurgie cardiaque
sous circulation extra-corporelle (CEC). Le poids a été rapporté comme la covariable
principale ayant un impact sur la pharmacocinétique de l'acide tranexamique dans cette
population. Dans l'intervalle de poids étudié (10 & 30 kg), la clairance plasmatique a diminué
avec |'augmentation du poids (de 0,95 a 0,72 mL/min/kg) de maniére cohérente avec une
augmentation de la demi-vie d'élimination (10 a 12,6 heures).

5.3. Données de sécurité préclinique

Les données non cliniques issues des études conventionnelles de pharmacologie de
sécurité, toxicologie en administration répétée, génotoxicité, cancérogénese et des fonctions
de reproduction et de développement, n'ont pas révélé de risque particulier pour I'nomme.

Une activité épileptogéne a été observée chez I'animal lors d'utilisations intrathécales de
I'acide tranexamique.



6. DONNEES PHARMACEUTIQUES
6.1. Liste des excipients

Eau pour préparations injectables.

6.2. Incompatibilités

"In vitro", I'étamsylate détermine une légére diminution de I'activité de ce meédicament en

raccourcissant le temps de lyse. La vitamine K1 et le tiémonium methylsulfate sembleraient

augmenter légérement l'action de ce médicament en allongeant le temps de lyse.
Ce médicament ne doit pas étre mélangé ni injecté simultanément a de I'Urokinase.

Il convient d'éviter I'administration par voie parentérale de mélange de ce produit avec

certains hypertenseurs (bitartrate de noradrénaline, chlorhydrate de désoxyépinéphrine,

bitartrate de métaraminol), avec des benzylpénicillines, des tétracyclines (chlorhydrate de

tétracycline, nitrate de rolitétracycline, rolitétracycline), avec du dipyridamole du diazépam ou
du midazolam, sous peine de voir apparaitre des modifications de coloration ou des

précipités.

6.3. Durée de conservation

3 ans.

Aprés ouverture : le produit doit étre utilisé immediatement.

6.4. Précautions particuliéres de conservation

Ce médicament ne nécessite pas de précautions particuliéres de conservation.
6.5. Nature et contenu de I'emballage extérieur

10 ampoules (verre de type |) de 5 mL.

6.6. Précautions particuliéres d’'élimination et de manipulation

Pas d’exigences particulieres.

7. TITULAIRE DE L’AUTORISATION DE MISE SUR LE MARCHE

LABORATOIRE AGUETTANT
1 RUE ALEXANDER FLEMING
69007 LYON

8. NUMERO(S) D’AUTORISATION DE MISE SUR LE MARCHE
e 34009 301 255 1 9: 10 ampoules (verre) de 5 ml.

9. DATE DE PREMIERE AUTORISATION/DE = RENOUVELLEMENT
L’AUTORISATION

Date de premiére autorisation 07 décembre 2017

10. DATE DE MISE A JOUR DU TEXTE
29 novembre 2021

11. DOSIMETRIE
Sans objet.

12. INSTRUCTIONS POUR LA PREPARATION DES RADIOPHARMACEUTIQUES
Sans objet.

DE



Liste |,

CONDITIONS DE PRESCRIPTION ET DE DELIVRANCE



1A /175654 ot el

é((‘/ OR. 89 2O 2

ANNEX IIIB

PACKAGE LEAFLET: INFORMATION FOR THE USER
Name of the medicinal product
TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution for injection
Tranexamic acid
Boxed text

Read all of this leaflet carefully before you start using this medicine because it contains
important information for you.

* Keep this leaflet. You may need to read it again.

+ If you have any further questions, ask your doctor or pharmacist.

* This medicine has been prescribed for you only. Do not pass it on to others. It may harm
them, even if their signs of illness are the same as yours.
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side
effects not listed in this leaflet. See section 4.

What is in this leaflet

1. What TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution for injection is and what it is
used for

2. What you need to know before you use TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL,
solution for injection

3. How to use TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution for injection

4. Possible side effects

5. How to store TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution for injection

6. Contents of the pack and other information

1. WHAT TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution for injection IS AND
WHAT IT IS USED FOR

Pharmacotherapeutic group: antihaemorrhagics - antifibrinolytics, ATC code: B02AAD2.

TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution for injection contains tranexamic acid
which belongs to a group of medicines called antihaemorrhagics/antifibrinolytics/amino acids.

Therapeutic indications

TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution for injection is used in adults and
children from one year for the prevention and treatment of bleeding due to a process that
inhibits blood clotting called fibrinolysis.

The specific indications include:

* heavy periods or bleeding outside normal menstrual periods in women,

* gastrointestinal bleeding,
haemorrhagic urinary disorders, further to prostate surgery or surgical procedures affecting
the urinary tract,
ear, nose, throat or dental surgery,

* heart, thoracic, abdominal or gynaecological surgery,

* bleeding after treatment with another medicine intended to break down blood clots.

™



2. WHAT YOU NEED TO KNOW BEFORE YOU USE TRANEXAMIC ACID AGUETTANT
0.5 g/5 mL, solution for injection

Do not use TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution for injection if you:

* are allergic (hypersensitive) to tranexamic acid or any of the other ingredients of this
medicine listed in section 6,

* currently suffer from a disease that may result in blood clots,

* have a condition called ‘consumption coagulopathy’ where blood clots are formed in all
blood vessels in the body,
have kidney problems,

* have a history of convulsions.

Due to the risk of cerebral oedema and convulsions, intrathecal and intraventricular injections,
as well intracerebral application are contraindicated.

If you think any of these apply to you, or if you are not sure, tell your doctor before taking
TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution for injection.

Warnings and precautions
The indications and method of administration should be followed strictly:

* intravenous injections must be given very slowly.
+ tranexamic acid should not be administered by intramuscular route.

If any of the following cases apply to you, tell your doctor so that he/she decide if TRANEXAMIC
ACID AGUETTANT 0.5 g/5 mL, solution for injection is suitable for you:

* ifyou are treated for post-partum bleeding: cases of kidney lesions have been reported with
the use of doses greater than 2 grams. Therefore, the use of TRANEXAMIC ACID
AGUETTANT 0.5 g/5 mL, solution for injection at doses greater than 2 grams requires
caution,

* if you have blood in the urine, TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution for
injection may cause urinary tract obstruction,
if you have a risk of blood clots,
if you have excessive clotting or bleeding throughout your body (disseminated intravascular
coagulation), TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution for injection may not
be right for you, except if you have acute severe bleeding and blood tests have shown the
process that inhibits blood clotting called fibrinolysis is activated.

* If you have had convulsions, TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution for
injection should not be administered. Your doctor must use the lowest dose possible to
avoid the appearance of convulsions following treatment with TRANEXAMIC ACID
AGUETTANT 0.5 g/5 mL, solution for injection,

* if you are on a long-term treatment with TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL,
solution for injection, attention should be paid to possible disturbances of colour vision and
if necessary the treatment should be discontinued.

With continuous long-term use of TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution
for injection, regular ophthalmologic examinations (eye examinations including visual
acuity, colour vision, fundus oculi, visual field etc.) are indicated.

If pathological ophthalmic changes are observed, in particular with diseases of the retina,
the physician must decide after consulting a specialist on the necessity for the long-term
use of TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution for injection in each
individual case.

Children and adolescents
Not applicable.

—
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Other medicines and TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution for injection

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other
medicines. This includes medicines obtained without a prescription, vitamins, minerals, herbal
medicines or dietary supplements.

You should specifically tell your doctor if you take:

* other medicines that help blood to clot called antifibrinolytic medicines,
* medicines that prevent blood clotting, called thrombolytic medicines,
+ oral contraceptives.

TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution for injection with food and drink

Not relevant.

Pregnancy and breast feeding

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a
baby, ask your doctor or pharmacist for advice before taking this medicine.

Tranexamic acid is excreted in breast milk. Therefore. the use of TRANEXAMIC ACID
AGUETTANT 0.5 g/5 mL, solution for injection during breast-feeding is not recommended.

Driving and using machines
No studies have been performed on the ability to drive and use machines.

TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution for injection contains:

Not relevant.

3. HOW TO USE TRANEXAMIC ACID 0.5 g/5 mL, solution for injection

Always use this medicine exactly as indicated in this leaflet or as your doctor has told you.
Check with your doctor if you are not sure.

Dosage

TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution for injection will be given to you by slow
injection into a vein. Your doctor will decide the correct dose for you and how long you should
take it.

Use in children

If TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution for injection is given to a child from
one year, the dose will be based on the child’s weight. Your doctor will decide the correct dose
for the child and how long he/she should take it.

Use in the elderly
No dosage reduction is necessary unless there is evidence of renal failure.
Use in patients with liver failure

If you have a kidney problem, your dose of tranexamic acid will be reduced according to the
results of a test performed on your blood (serum creatinine level).

Use in patients with hepatic impairment
No dosage adjustment is necessary.
Method and route of administration

TRANEXAMIC ACID AGUETTANT 0.5 g9/5 mL, solution for injection should only be
administrated slowly into a vein.




TRANEXAMIC ACID AGUETTANT 0.5 9/5 mL, solution for injection must not be injected into
a muscle.

To open the ampoule: hold the ampoule firmly, grab the head of the ampoule between the
thumb and the index finger, then press towards the back.

If you use more TRANEXAMIC ACID AGU ETTANT 0.5 g/5 mL, solution for injection than
you should:

If you are given more TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution for injection than
the recommended dose you may experience a transitory fall in blood pressure.

Talk to your doctor or pharmacist immediately.

If you forget to use TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution for injection:
Not relevant.

If you stop using TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution for injection:
Not relevant.

If you have any further questions on the use of this product, ask your doctor or pharmacist for
more information.

4. POSSIBLE SIDE EFFECTS
Like all medicines, this medicine can cause side effects, although not everybody gets them.

Side effects reported with TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution for
injection

The following side effects have been observed with TRANEXAMIC ACID AGUETTANT 0.5 a/5
mL, solution for injection:

Common (may affect up to 1 in 10 persons)

+ effects on the stomach and intestines: nausea, vomiting, diarrhoea

Uncommon (may affect between 1 and 10 in 1000 persons)
effects on the skin: skin rash

Not known (cannot be estimated from the available data)

* malaise with hypotension (low blood pressure), especially if the injection is given too
quickly,

* blood clots,
effects on the nervous system: convulsions,
effects on the eyes : vision disturbances including impaired colour vision,

+ effects on the immune system : allergic reactions. You can recognise them in particular as
spots and/or red patches on the skin, hives, sudden swelling of the face and neck which
could result in breathing difficulties (angioedema), sudden malaise with major decrease in
blood pressure (anaphylactic shock).

- effects on the skin: rash of brown or purplish patches that may result in pigmentation of the
skin (fixed pigmented erythema).
sudden onset kidney problems.

Regorting of side effects

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side
effects not listed in this leaflet. You can also report side effects directly via the national reporting



system: French National Agency for Medicines and Health Products Safety (ANSM) and
Pharmacovigilance Regional Centres network, website: www.signalement-sante.gouv.fr

By reporting side effects you can help provide more information on the safety of this medicine.

5. HOW TO STORE TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution for injection

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the outer packaging.
This medicinal product does not require any special storage conditions.

After opening: the product must be used immediately.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist
how to throw away medicines you no longer use. These measures will help protect the
environment.

6. CONTENTS OF THE PACK AND OTHER INFORMATION

What TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution for injection contains

* The active substance is:
L 05g

For one ampoule containing 5 mL of solution for injection.
1 ml of solution for injection contains 100 mg of tranexamic acid.
» The other ingredient is:
Water for injections.

What TRANEXAMIC ACID AGUETTANT 0.5 g/5 mL, solution for injection looks like and
contents of the pack

This medicine is a solution for injection in 5 mL ampoules.
Box of 10 ampoules.
Marketing authorisation holder

LABORATOIRE AGUETTANT
1 RUE ALEXANDER FLEMING
69007 LYON

Marketing authorisation distributor

LABORATOIRE AGUETTANT
1 RUE ALEXANDER FLEMING
69007 LYON

Manufacturer

MEDOCHEMIE LTD.

48, IAPETOU STREET,

AGIOS ATHANASSIOS INDUSTRIAL AREA,
4101 AGIOS ATHANASSIOS, LIMASSOL
CYPRUS

Names of the medicine in Member states of the European Economic Space
Not relevant.

This leaflet was last revised in:

December 2020

Other



Detailed information on this medicine is available on the website of the ANSM (France).
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ANNEXE lIIB

NOTICE : INFORMATION DE L'UTILISATEUR
Dénomination du médicament
ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/6 mL, solution injectable
Acide tranexamique
Encadré

Veuillez lire attentivement cette notice avant d’utiliser ce médicament car elle contient
des informations importantes pour vous.

* Gardez cette notice. Vous pourriez avoir besoin de la relire.

* Sivous avez d'autres questions, interrogez votre médecin ou votre pharmacien.

¢ Ce medicament vous a été personnellement prescrit. Ne le donnez pas a d'autres
personnes. Il pourrait leur étre nocif, méme si les signes de leur maladie sont identiques
aux votres.

* Sivous ressentez un quelconque effet indésirable, parlez-en & votre médecin ou votre
pharmacien. Ceci s'applique aussi & tout effet indésirable qui ne serait pas mentionné
dans cette notice. Voir rubrique 4.

Que contient cette notice ?

1. Qu'est-ce que ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/5 mL, solution injectable et
dans quels cas est-il utilisé ?

2. Quelles sont les informations & connaitre avant d'utiliser ACIDE TRANEXAMIQUE
AGUETTANT 0,5 g/5 mL, solution injectable ?

. Comment utiliser ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/5 mL, solution injectable ?

. Quels sont les effets indésirables éventuels ?

. Comment conserver ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/5 mL, solution
injectable ?

6. Contenu de I'emballage et autres informations.

o AW

1. QUEST-CE QUE ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/5 mL, solution
injectable ET DANS QUELS CAS EST-IL UTILISE ?

Classe pharmacothérapeutique : anti-nemorragiques - Antifibrinolytiques - code ATC :
B02AA02,

ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/6 mL, solution injectable contient de I'acide
tranexamique qui appartient a un groupe de medicaments dénommés
antihemorragiques/antifibrinolytiques/acides aminés.

Indications thérapeutiques

ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/5 mL, solution injectable est utilisé chez
l'adulte et I'enfant & partir d'un an pour la prévention et le traitement de saignements
résultant d'un processus qui inhibe Ia coagulation du sang dénommé fibrinolyse.

Les indications spécifiques incluent :

* regles abondantes ou saignements en dehors des périodes normales de regles chez la
femme,

* hémorragies gastro-intestinales,

» affections urinaires hémorragiques, suite & une intervention chirurgicale prostatique ou a
des actes chirurgicaux affectant les voies urinaires,

¢ chirurgie des oreilles, du nez, de Ia gorge ou dentaires,

* chirurgie cardiaque, thoracique, abdominale ou gynécologique,

e



« hémorragie consécutive & un traitement par un autre médicament destiné a dissoudre les
caillots sanguins.

2. QUELLES SONT LES INFORMATIONS A CONNAITRE AVANT D'UTILISER ACIDE
TRANEXAMIQUE AGUETTANT 0,5 g/5 mL, solution injectable ?

N’utilisez jamais ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/5 mL, solution injectable :

* si vous étes allergique (hypersensible) a I'acide tranexamique ou a I'un des autres
composants contenus dans ce médicament mentionnés 2 la rubrique 8,

* si vous souffrez actuellement d'une maladie susceptible d'entrainer des caillots sanguins,

* sivous souffrez d'une affection, dénommée « coagulopathie de consommation », dans
laquelle des caillots sanguins se forment dans I'ensemble des vaisseaux de l'organisme,

* sivous avez des problémes rénaux,

* sivous avez des antécédents de convulsions.

En raison du risque d'cedéme cérébral et de convulsions, les injections intrathécales et
intraventriculaires, ainsi que les applications intracérébrales sont contre-indiquées.

Si vous pensez étre dans |'un de ces cas, ou en cas de doute, informez votre médecin avant
de prendre ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/5 mL, solution injectable.

Avertissements et précautions
Les indications et le mode d’administration doivent étre strictement suivis :

* Les injections intraveineuses doivent étre administrées trés lentement.
* L'acide tranexamique ne doit pas étre administré par voie intramusculaire.

Si vous vous trouvez dans I'un des cas suivants, informez votre médecin afin qu'il puisse
décider si ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/5 mL, solution injectable vous
convient ;

* sivous étes traitée pour une hémorragie du post-partum : des cas d'atteinte des reins ont
été rapportés avec I'utilisation de doses superieures a 2 grammes. Par conséquent,
I'utilisation d’ACIDE TRANEXAMIQUE AGUETTANT 0,5 /6 mL, solution injectable & des
doses supérieures a 2 grammes doit étre effectué avec prudence,

* sivous avez présenté du sang dans les urines, ACIDE TRANEXAMIQUE AGUETTANT
0,5 g/6 mL, solution injectable peut entrainer une obstruction des voies urinaires,

* sivous présentez un risque de caillot sanguin, '

* sivous présentez une coagulation ou une hémorragie excessives touchant 'ensemble de
votre organisme (coagulation intravasculaire disséminée), ACIDE TRANEXAMIQUE
AGUETTANT 0,5 g/5 mL, solution injectable peut ne pas vous convenir, sauf si vous
presentez une hémorragie grave aigué et qu'une analyse sanguine a révélé que le
processus qui inhibe la coagulation du sang, dénommé fibrinolyse, est activé,

* sivous avez été sujet & des convulsions, ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/5
mL, solution injectable ne doit pas vous étre administré. Votre médecin doit utiliser la
dose la plus faible possible pour éviter la survenue de convulsions apres un traitement
par ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/5 mL, solution injectable,

* sivous étes sous traitement de longue durée par ACIDE TRANEXAMIQUE AGUETTANT

0,5 g/5 mL, solution injectable, il faut préter attention a de possibles perturbations de la
vision des couleurs et, si nécessaire, le traitement doit étre interrompu.
Des examens ophtalmologiques réguliers (examens de [I'ceil et notamment acuité
visuelle, vision des couleurs, fond de ['ceil, champ visuel, etc.) sont indiqués lors de
I'utilisation continue et prolongée d'une solution injectable d’ACIDE TRANEXAMIQUE
AGUETTANT 0,5 g/5 mL, solution injectable,

* Si des changements ophtalmiques pathologiques sont observés, particulierement en
présence de maladies de la rétine, votre rnédecin doit consulter un spécialiste afin de
décider de la nécessité d'utiliser a long terme une solution injectable d'ACIDE



TRANEXAMIQUE AGUETTANT 0,5 g/S mL, solution injectable. dans votre cas
personnel.

Enfants et adolescents
Sans objet.

Autres médicaments et ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/5 mL, solution
injectable

Informez votre médecin ou votre pharmacien si vous prenez, avez récemment pris ou
pourriez prendre tout autre médicament. I peut s'agir de médicaments obtenus sans
ordonnance, de vitamines, de minéraux, de produits phytothérapeutiques ou de
compléments alimentaires.

Vous devez tout spécialement informer votre médecin si vous prenez :

* d'autres médicaments susceptibles de favoriser la coagulation du sang, dénommeés
antifibrinolytiques,

* des médicaments qui préviennent la formation de caillots sanguins, dénommés
thrombolytiques,

* des contraceptifs oraux.

ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/5 mL, solution injectable avec des
aliments et boissons

Sans objet.

Grossesse et allaitement

Si vous étes enceinte ou que vous allaitez, si vous pensez étre enceinte ou planifiez une
grossesse, demandez conseil a votre médecin ou pharmacien avant de prendre ce
médicament.

L'acide tranexamique est excrété dans le lait maternel. Par conséquent, I'utilisation de
ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/5 mL, solution injectable pendant I'allaitement
n'est pas recommandée,

Conduite de véhicules et utilisation de machines

Aucune étude n'a été réalisée sur I'aptitude & conduire des véhicules et a utiliser des
machines.

ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/6 mL, solution injectable contient :
Sans objet.

3. COMMENT UTILISER ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/5 mL, solution
injectable ?

Veillez a toujours utiliser ce médicament en suivant exactement les instructions de cette
notice ou les indications de votre médecin. Vérifiez auprés de votre médecin en cas de
doute.

Posologie

ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/5 mL, solution injectable vous sera administré
par injection lente dans une veine. Votre médecin déterminera la dose qui vous convient et la
durée pendant laquelle vous devrez Ia prendre.

Utilisation chez les enfants



Si ACIDE TRANEXAMIQUE AGUETTANT 0.5 g/5 mL, solution injectable est administré & un
enfant a partir d'un an, la dose sera fonction du poids de I'enfant. Votre médecin déterminera
la dose qui convient a I'enfant et |a durée pendant laquelle il devra la prendre.

Utilisation chez les sujets agés
Aucune réduction posologique n'est nécessaire sauf en cas d'insuffisance rénale avérée.
Utilisation chez les patients insuffisants rénaux

Si vous avez un probléme rénal, votre dose d'acide tranexamique sera réduite d'aprés les
résultats d'un test réalisé sur votre sang (taux de créatinine sérique).

Utilisation chez les patients insuffisants hépatiques
Aucune réduction posologique n'est nécessaire.
Mode et voie d'administration

ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/5 mL, solution injectable doit étre
impérativement administré lentement dans une veine.

ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/5 mL, solution injectable ne doit pas étre
injecté dans un muscle.

Pour ouvrir 'ampoule : tenir fermement I'ampoule, saisir la téte de I'ampoule entre le pouce
et lindex, puis exercer une pression vers I'arriére,

Si vous avez utilisé plus d’ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/5 mL, solution
injectable que vous n’auriez dg :

Si vous avez regu plus de d'ACIDE TRANEXAMIQUE AGUETTANT 0.5 g/SmL, solution
injectable que la dose recommandee, il se peut que vous soyez sujet a une diminution
transitoire de la tension artérielle.

Consultez immédiatement votre médecin ou votre pharmacien.

Si vous oubliez d'utiliser ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/5 mL, solution
injectable :

Sans objet.

Si vous arrétez d’utiliser ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/5 mL, solution
injectable :

Sans objet.

Si vous avez d'autres questions sur ['utilisation de ce medicament, demandez plus
d'informations & votre médecin ou a votre pharmacien.

4. QUELS SONT LES EFFETS INDESIRABLES EVENTUELS ?

Comme tous les medicaments, ce médicament peut provoquer des effets indésirables, mais
ils ne surviennent pas systématiquement chez tout le monde.

Effets indésirables rapportés avec ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/5 mL,
solution injectable

Les effets indésirables suivants ont été observés avec ACIDE TRANEXAMIQUE
AGUETTANT 0,5 g/5 mL, solution injectable:

Fréquent (peuvent affecter jusqu’a 1 personne sur 10)

+ effets sur 'estomac et les intestins - nausees, vomissements, diarrhée



Peu fréquent (peuvent affecter entre 1 et 10 personnes sur 1000)

* effets sur la peau : éruption cutanée

Fréquence indéterminée (ne peut étre estimée au vu des données disponibles)

* malaise avec hypotension (hypotension artérielle), surtout si l'injection est administrée
trop rapidement,

* caillots sanguins,

* effets sur le systéme nerveux : convulsions,

* effets sur les yeux : perturbations de la vision, notamment un trouble de la vision des
couleurs,

+ effets sur le systéme immunitaire : réactions allergiques. Vous pourrez les reconnaitre
notamment par des boutons et/ou des rougeurs sur la Peau, une urticaire, un brusque
gonflement du visage et du cou pouvant entrainer une difficulté 2 respirer (cedéme de
Quincke), un malaise brutal avec baisse importante de |a pression artérielle (choc
anaphylactique).

+ effets sur la peau: éruption de plaques brunes ou violacées pouvant laisser une
coloration sur la peau (érythéme pigmenté fixe).

* problémes rénaux d'apparition soudaine,

Déclaration des effets secondaires

Si vous ressentez un quelconque effet indésirable, parlez-en a votre médecin ou votre
pharmacien. Ceci s'applique aussi a tout effet indésirable qui ne serait pas mentionné dans
cette notice. Vous pouvez €galement déclarer les effets indésirables directement via le
systéme national de déclaration : Agence nationale de sécurité du meédicament et des
produits de santé (ANSM) et réseau des Centres Régionaux de Pharmacovigilance - Site

internet: www.signalement-sante.gouv‘fr

En signalant les effets indésirables, vous contribuez & fournir davantage d'informations sur la
sécurité du médicament,

5. COMMENT CONSERVER ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/5 mL,
solution injectable ?
Tenir ce médicament hors de |a vue et de la portée des enfants.

N'utilisez pas ce médicament aprés la date de péremption indiquée sur le conditionnement
extérieur.

Ce médicament ne nécessite pas de précautions particuliéres de conservation.
Apres ouverture : le produit doit &tre utilisé immédiatement.

Ne jetez aucun médicament au tout-a-'égout ou avec les ordures meénagéres. Demandez a
votre pharmacien d'éliminer les médicaments que vous n'utilisez plus. Ces mesures
contribueront & protéger I'environnement.

6. CONTENU DE L’'EMBALLAGE ET AUTRES INFORMATIONS

Ce que contient ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/6 mL, solution injectable

* La substance active est :
AL TBNEXAMIGUS .. rsssnrsssscrsmmsssssmssmsmssssesssssmesstses e 05¢g

Pour une ampoule de 5 mL de solution injectable.
1 mL de solution injectable contient 100 mg d'acide tranexamique.

* L'autre composant est -
Eau pour préparations injectables.



Qu’est-ce que ACIDE TRANEXAMIQUE AGUETTANT 0,5 g/5 mL, solution injectable et

contenu de I'emballage extérieur
Ce médicament se présente sous forme d’une solution injectable en ampoule de 5 mL.
Boite de 10 ampoules

Titulaire de I'autorisation de mise sur le marché

LABORATOIRE AGUETTANT
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Autres

Des informations détaillées sur ce medicament sont disponibles sur le site Internet de

'ANSM (France).



